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Bay Area Compliance Laboratories Corp. (Shenzhen)

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product

Mobile phone

Tested Model

KB8

Frequency Range

Cellular: 824-849 MHz

PCS: 1850-1910 MHz

WCDMA B2/LTE B2: 1850-1910 MHz
WCDMA B5/LTE B5: 824-849 MHz
WCDMA B4/LTE B4: 1710- 1755 MHz
LTE B7: 2500-2570 MHz

Transmit Power

GSM 850 : 33.6 dBm

PCS 1900: 30.2 dBm

WCDMA Band 2: 22 dBm; WCDMA Band 4: 22 dBm
WCDMA Band 5: 22.8 dBm

LTE Band 2: 23.3 dBm; LTE Band 4: 22.1 dBm

LTE Band 5: 23.1 dBm; LTE Band 7: 23.1 dBm

Modulation
Technique

2G: GMSK,8PSK
3G: BPSK, QPSK, 16QAM
4G: QPSK, 16QAM

Antenna Specification

2G/3G/4G:FPC Antennas

\oltage Range

DC 3.8 V from battery or DC 5.0V from adapter

Date of Test

Jan 14, 2019~ Feb. 27, 2019

Sample serial number

190123005

Received date

2019-01-23

Sample/EUT Status

Good condition

Adapter information

Model: CU-52JT
Input: AC 100-240V, 50/60Hz, 200mA
Output: DC 5.0V, 1.2A

Objective

Report No.: RSZ190123005-00D

This test report is prepared on behalf of TECNO MOBILE LIMITED in accordance with Part 2-Subpart J,
Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions
rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DSS, Part 15.247 DTS and Part 15B JBP submissions with FCC ID: 2ADYY-KBS.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.5dB
Unwanted Emission, conducted +1.5dB
Radiated Below 1GHz +4.75dB
Emissions Above 1GHz +4.880B
Temperature +3C
Supply voltages +0.4%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.

FCC Part 27, FCC Part 22H/24E Page 4 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o |
i CMWS00/ AC Power i
: CMU200 Source :
A
Antenna EUT 5
=
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§1.1307 , §2.1093 RF Exposure (SAR) Compliance*

§2.1046; § 22.913 (a);
§ 24.232 (c); §27.50 (d) (h)

§2.1047 Modulation Characteristics Not Applicable
§ 2.1049; § 22.905;

RF Output Power Compliance

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§422é(%)35(1a)§§222795137($)(m) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

§ 24.235; 827.54;

Note: * Please refer to SAR report released by BACL, report number: RSZ190123005-20
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-11-12 | 2019-11-12
Sonoma Amplifier 310N 186238 2018-11-12 | 2019-11-12
Instrument
Anritsu Signal Generator 68369B 004114 2018-12-24 | 2019-12-24
Rohde & EMI Test Receiver ESCI 101120 2019-01-11 | 2020-01-11
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
Ducommuin RF Cable UPALLTA2362- | \ERe4639 231020-003 | 2018-07-11 | 2021-07-10
technologies 100100
Ducommun RF Cable 104PEA 218124002 2018-11-12 | 2019-11-12
Technologies
Ducommun RF Cable RG-214 1 2018-11-19 | 2019-05-21
Technologies
Ducommun RF Cable RG-214 2 2018-11-12 | 2019-11-12
Technologies
Ducommun Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Technologies
Ducommun Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
technologies
Heatsink e
Required Amplifier QLW-18405536-J0 15964001002 2018-11-12 | 2019-11-12

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2018-12-24 | 2019-12-24
ESPEC Temperature & EL-10KA 9107726 2018-12-21 | 2019-12-21
Humidity Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Rohde & Universal Radio
Schwarz Communication Tester CMU200 106891 2018-12-14 | 2019-12-14
Wideband Radio
Rohde & Communication CMWS500 1201.002K50-146520- | 416 0603 | 2019-06-23
Schwarz wh
Tester
Ducommun RF Cable RG-214 3 Each Time
technologies
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
WEINSCHEL 3dB Attenuator 6231 666 Each Time
Unknown Power Splitter 227 6958 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ190123005-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.

According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:
TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Tracy Hu on 2019-02-14.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

Conducted Power

Cellular Band (Part 22H)

Frequenc ASTERIEES Qo Limit
Mode Channel (1\(/1H ) y Power (dBm)
4 (dBm)
128 824.2 33,51 38.45
GSM 190 836.6 33.23 38.45
251 848.8 32.86 38.45
F Average Output Power i
requency dBm imi
Mode Channel ( )
(1Li7) 1 slot 2 slots 3 slots 4 slots (CLIm)
128 824.2 33.48 32.52 30.53 29.35 38.45
GPRS 190 836.6 33.20 32.22 30.23 29.12 38.45
251 848.8 32.86 31.83 29.85 28.83 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHZz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 28.49 27.55 25.49 23.56 38.45
EGPRS 190 836.6 28.41 27.41 25.42 23.39 38.45
251 848.8 28.24 27.20 25.28 23.21 38.45
Average Output Power
Test Test e (dBm)
Mode e Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.53 22.41 22.36
1 21.45 21.18 21.01
2 21.53 21.45 21.35
HSDPA
3 21.65 21.66 21.50
4 21.48 21.50 21.34
WCDMA Normal
(Band V) 1 20.82 20.96 20.83
2 20.74 20.56 20.69
HSUPA 3 20.69 20.71 20.63
4 20.63 20.53 20.48
5 20.82 20.73 20.63

FCC Part 27, FCC Part 22H/24E

Page 12 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D
PCS Band (Part 24E)
Average Output 4]
Mode Channel Fr((;(/}lll_lezl;cy Power (i‘ll;::)t
(dBm)
512 1850.2 29.91 33
GSM 661 1880.0 30.13 33
810 1909.8 29.45 33
F Average Output Power i
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 29.91 28.18 26.47 25.51 33
GPRS 661 1880.0 30.17 28.56 26.77 25.68 33
810 1909.8 29.46 28.09 26.28 25.32 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 26.15 24.88 22.58 21.31 33
EGPRS 661 1880.0 26.13 24.85 22.54 21.35 33
810 1909.8 25.73 24.51 22.21 21.13 33
Average Output Power
Test Test S (dBm)
Mode e Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.71 21.61 21.70
1 21.12 21.53 21.16
2 21.63 21.54 21.58
HSDPA
3 21.71 21.73 21.63
WCDMA Normal 4 21.69 21.66 21.73
(Band I1) 1 20.63 20.76 20.87
2 20.77 20.68 20.76
HSUPA 3 20.82 20.73 20.69
4 20.69 20.66 20.52
5 20.82 20.47 20.46

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

Band 4:
Average Output Power
Test Test S (dBm)
Mode Conditi Mod Sub : =
CILCILION oge Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.57 21.34 21.28
1 21.18 21.01 21.18
2 21.45 21.35 21.58
HSDPA
3 21.66 215 21.63
WCDMA Normmal 4 21.5 21.34 21.73
(Band 4) 1 20.62 20.55 20.78
2 20.46 20.38 20.76
HSUPA 3 20.68 20.55 20.69
4 20.44 20.43 20.52
5 20.68 20.58 20.46
Peak-to-average ratio (PAR)
Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 2.21 13
GSM Middle 2.13 13
High 2.22 13
PAR Limit
Mode Channel (dB) (dB)
Low 2.34 13
EGPRS Middle 2.28 13
High 2.22 13
Mode Channel PAR (dB) Limit (dB)
Low 2.56 13
RMC -
(BPSK) Middle 2.63 13
High 2.85 13
Low 2.87 13
HSDPA -
(160AM) Middle 2.66 13
High 2.86 13
Low 2.88 13
HSUPA -
(BPSK) Middle 2.64 13
High 2.74 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 2.23 13
GSM Middle 2.08 13
High 2.14 13
PAR Limit
Mode Channel (dB) (dB)
Low 2.15 13
EGPRS Middle 2.26 13
High 2.14 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.63 13
RMC :
(BPSK) Middle 3.61 13
High 3.87 13
Low 3.84 13
HSDPA :
(16QAM) Middle 3.68 13
High 3.85 13
Low 3.89 13
HSUPA :
(BPSK) Middle 3.63 13
High 3.85 13
AWS Band
PAR Limit
Mode Channel (dB) (dB)
Low 3.65 13
RMC "
(BPSK) Middle 3.68 13
High 3.67 13
Low 3.84 13
HSDPA "
(160AM) Middle 3.58 13
High 3.75 13
Low 3.89 13
HSUPA "
(BPSK) Middle 3.65 13
High 3.88 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

Radiated Power

GSM Mode:
‘Frequency Receiver| Turntable Rafantena SUZSt:lutedA : Absolute Limit | Margin
Readi Anol . able | Antenna | | avel
MH2) | oy | Degree | Toiant | Bolax | Level 5051 Gain | (apm) | @Bm | @B)
(m) | (H/V)| (dBm) @B) | (dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 92.01 92 1.7 H 32.6 1.9 0.0 30.70 38.45 7.75
836.6 85.26 52 1.9 \% 25.3 1.9 0.0 23.40 38.45 15.05
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 89.78 47 1.4 H 20.0 1.30 9.40 28.10 33 4.9
1880.00 | 85.63 242 11 V 17.5 1.30 9.40 25.60 33 7.4
EDGE Mode:
‘Frequency Receiver| Turntable AL Can S SuESt:lutei : Absolute Limit | Margin
Readi Angl . apie ntenna L 1
MH2) | Gpvy | Degree | it | Polar | Level | foe | Gain | (qp) | @Bm) | (dB)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 87.24 267 18 H 27.9 19 0.0 26.00 38.45 12.45
836.6 85.19 116 2.1 \Y 25.2 1.9 0.0 23.30 38.45 15.15
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 86.35 342 2.3 H 16.3 1.30 9.40 24.40 33 8.6
1880.00 | 82.33 83 15 \Y% 12.1 1.30 9.40 20.20 33 12.8
WCDMA Mode:
Frequency Receiver| Turntable LS LE Suhstinted Absolute Limit | Margin
(MHz) |Reading|  Angle | Height | Polar | Level Cable | Antenna | 1 evel (dB dB)
? |@Buv)| Degree | (m) |(H/V)|(@Bm)| ' | Gain | (dBm) m) |
(dB) | (dBi)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 81.42 197 1.4 H 22.0 1.9 0.0 20.10 38.45 18.35
836.6 78.08 312 2.3 \Y% 18.1 19 0.0 16.20 38.45 22.25
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 83.38 226 1.3 H 13.6 1.30 9.40 21.70 33 113
1880.00 | 79.46 251 1.3 \% 11.3 1.30 9.40 19.40 33 13.6
EIRP for WCDMA Band VI (Part 27), Middle Channel
1732.60 86.18 53 1.6 H 13.7 1.30 8.90 21.30 30 8.70
1732.60 | 84.26 117 1.3 \% 12.2 1.30 8.90 19.80 30 10.20
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.45 22.41 22.38
RB Size=1, RB Offset=2 21.75 21.74 21.62
RB Size=1, RB Offset=5 21.96 21.92 21.88
QPSK RB Size=3, RB Offset=0 22.52 22.51 22.40
RB Size=3, RB Offset=1 22.52 22.47 22.37
RB Size=3, RB Offset=2 21.81 21.76 21.68
RB Size=6, RB Offset=0 2291 22.88 22.76
L4 RB Size=1, RB Offset=0 22.34 22.22 22.10
RB Size=1, RB Offset=2 21.58 21.52 21.40
RB Size=1, RB Offset=5 21.78 21.73 21.63
16QAM RB Size=3, RB Offset=0 22.36 22.24 22.16
RB Size=3, RB Offset=1 22.25 22.14 22.05
RB Size=3, RB Offset=2 21.61 21.57 21.49
RB Size=6, RB Offset=0 22.72 22.68 22.59
RB Size=1, RB Offset=0 22.70 22.70 22.57
RB Size=1, RB Offset=7 22.56 22.55 22.44
RB Size=1, RB Offset=14 22.99 22.98 22.92
QPSK RB Size=8, RB Offset=0 22.54 22.56 22.50
RB Size=8, RB Offset=4 22.55 22.49 22.37
RB Size=8, RB Offset=7 22.62 22.62 22.53
RB Size=15, RB Offset=0 22.21 22.16 22.04
30 RB Size=1, RB Offset=0 22.54 22.49 22.44
RB Size=1, RB Offset=7 22.34 22.25 22.14
RB Size=1, RB Offset=14 22.88 22.82 22.78
16QAM RB Size=8, RB Offset=0 22.47 22.40 22.29
RB Size=8, RB Offset=4 22.25 22.16 22.07
RB Size=8, RB Offset=7 22.48 22.43 22.33
RB Size=15, RB Offset=0 21.94 21.83 21.77
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.26 22.4 22.15

RB Size=1, RB Offset=12 22.21 22.35 22.05

RB Size=1, RB Offset=24 22.37 22.47 22.24

QPSK RB Size=12, RB Offset=0 21.87 22.06 21.82

RB Size=12, RB Offset=6 21.80 22.02 21.69

RB Size=12, RB Offset=11 21.98 22.19 21.92

RB Size=25, RB Offset=0 21.45 21.79 21.54

>0 RB Size=1, RB Offset=0 22.22 22.43 22.11

RB Size=1, RB Offset=12 22.12 22.34 22.05

RB Size=1, RB Offset=24 22.29 22.56 22.16

16QAM RB Size=12, RB Offset=0 21.89 22.15 21.86

RB Size=12, RB Offset=6 21.82 22.05 21.74

RB Size=12, RB Offset=11 21.96 22.21 21.99

RB Size=25, RB Offset=0 21.54 21.83 21.57

RB Size=1, RB Offset=0 21.95 22.12 21.87

RB Size=1, RB Offset=24 21.86 22.07 21.75

RB Size=1, RB Offset=49 21.94 22.25 21.92

QPSK RB Size=25, RB Offset=0 21.84 22.17 21.86

RB Size=25, RB Offset=12 21.80 22.00 21.74

RB Size=25, RB Offset=24 21.88 22.15 21.97

RB Size=50, RB Offset=0 21.75 22.00 21.84

100 RB Size=1, RB Offset=0 21.92 22.08 21.84

RB Size=1, RB Offset=24 21.83 22.03 21.71

RB Size=1, RB Offset=49 21.97 22.19 21.89

16QAM RB Size=25, RB Offset=0 21.72 21.95 21.71

RB Size=25, RB Offset=12 21.64 21.84 21.65

RB Size=25, RB Offset=24 21.85 22.06 21.78

RB Size=50, RB Offset=0 21.45 21.86 21.57
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

e e . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.43 21.73 21.37

RB Size=1, RB Offset=37 21.35 21.65 21.26

RB Size=1, RB Offset=74 21.55 21.78 21.47

QPSK RB Size=36, RB Offset=0 21.42 21.68 21.48

RB Size=36, RB Offset=18 21.34 21.60 21.41

RB Size=36, RB Offset=37 2151 21.80 21.54

RB Size=75, RB Offset=0 21.42 21.65 21.34

150 RB Size=1, RB Offset=0 21.45 21.70 21.32

RB Size=1, RB Offset=37 21.40 21.58 21.26

RB Size=1, RB Offset=74 21.51 21.83 21.42

16QAM RB Size=36, RB Offset=0 21.34 2151 21.37

RB Size=36, RB Offset=18 21.24 21.42 21.34

RB Size=36, RB Offset=37 21.45 21.63 21.42

RB Size=75, RB Offset=0 21.15 21.37 21.18

RB Size=1, RB Offset=0 22.75 23.03 22.81

RB Size=1, RB Offset=49 22.63 22.99 22.76

RB Size=1, RB Offset=99 22.79 23.11 22.93

QPSK RB Size=50, RB Offset=0 21.57 21.84 21.59

RB Size=50, RB Offset=24 21.52 21.72 21.52

RB Size=50, RB Offset=49 21.64 21.89 21.69

RB Size=100, RB Offset=0 21.34 21.59 21.24

200 RB Size=1, RB Offset=0 22.74 23.02 22.72

RB Size=1, RB Offset=49 22.71 22.94 22.63

RB Size=1, RB Offset=99 22.86 23.12 22.76

16QAM RB Size=50, RB Offset=0 22.26 22.51 22.17

RB Size=50, RB Offset=24 22.22 22.39 22.14

RB Size=50, RB Offset=49 22.29 22.63 22.26

RB Size=100, RB Offset=0 21.54 21.83 21.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 6.95 13 Pass
stéig())ORB 7.66 13 Pass
16Q'g‘i'\z"e§lRB 7.75 13 Pass
lGQAg/ilZSOORB 7.38 13 Pass
QPSK:
Frequency lliecei‘ver ’tl;:;)liz e Sucbzt;i:tedAntenna e Limit
(MHz) ((;g‘:ll\l;)g Angle Height | Polar | Level Loss Gain (Ici%v:]l) (dBm)
Degree m) | ®V) | @Bm) | qp | g
Middle Channel
1.4 MHz Bandwidth
1880.00 83.05 115 1.8 H 13.3 1.30 9.40 21.40 33
1880.00 80.46 210 2.3 \ 12.3 1.30 9.40 20.40 33
3 MHz Bandwidth
1880.00 82.95 50 1.4 H 13.2 1.30 9.40 21.30 33
1880.00 79.60 295 2.3 \ 115 1.30 9.40 19.60 33
5 MHz Bandwidth
1880.00 83.25 146 2.0 H 13.5 1.30 9.40 21.60 33
1880.00 81.29 138 13 V 13.1 1.30 9.40 21.20 33
10 MHz Bandwidth
1880.00 82.79 55 1.1 H 13.0 1.30 9.40 21.10 33
1880.00 80.24 201 1.6 \ 12.1 1.30 9.40 20.20 33
15 MHz Bandwidth
1880.00 83.42 10 1.2 H 13.6 1.30 9.40 21.70 33
1880.00 80.25 30 1.3 Vv 12.1 1.30 9.40 20.20 33
20 MHz Bandwidth
1880.00 82.39 306 1.9 H 12.6 1.30 9.40 20.70 33
1880.00 81.24 200 2.4 \ 13.1 1.30 9.40 21.20 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dBi)
Middle Channel

1.4 MHz Bandwidth

1880.00 83.56 140 2.1 H 13.8 1.30 9.40 21.90 33

1880.00 80.30 144 2.0 V 12.2 1.30 9.40 20.30 33
3 MHz Bandwidth

1880.00 83.40 46 1.1 H 13.6 1.30 9.40 21.70 33

1880.00 83.16 300 1.9 V 15.0 1.30 9.40 23.10 33
5 MHz Bandwidth

1880.00 82.90 74 2.0 H 13.1 1.30 9.40 21.20 33

1880.00 80.21 154 1.9 \ 12.1 1.30 9.40 20.20 33
10 MHz Bandwidth

1880.00 82.56 243 15 H 12.8 1.30 9.40 20.90 33

1880.00 81.10 228 2.3 \Y 13.0 1.30 9.40 21.10 33
15 MHz Bandwidth

1880.00 83.27 195 1.3 H 135 1.30 9.40 21.60 33

1880.00 81.05 308 15 V 12.9 1.30 9.40 21.00 33
20 MHz Bandwidth

1880.00 83.30 72 2.4 H 13.5 1.30 9.40 21.60 33

1880.00 82.01 240 1.3 \% 13.9 1.30 9.40 22.00 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.37 22.35 22.45
RB Size=1, RB Offset=2 22.28 22.26 22.18
RB Size=1, RB Offset=5 21.99 21.93 21.85
QPSK RB Size=3, RB Offset=0 22.59 22.53 22.46
RB Size=3, RB Offset=1 22.71 22.66 22.58
RB Size=3, RB Offset=2 21.87 21.87 21.83
RB Size=6, RB Offset=0 2253 22.49 22.39
L4 RB Size=1, RB Offset=0 22.22 22.14 22.02
RB Size=1, RB Offset=2 22.12 22.03 21.93
RB Size=1, RB Offset=5 21.72 21.62 21.54
16QAM RB Size=3, RB Offset=0 22.34 22.21 22.08
RB Size=3, RB Offset=1 22.49 22.36 22.29
RB Size=3, RB Offset=2 21.77 21.67 21.59
RB Size=6, RB Offset=0 22.26 22.21 22.10
RB Size=1, RB Offset=0 22.30 22.31 22.23
RB Size=1, RB Offset=7 22.09 22.10 22.00
RB Size=1, RB Offset=14 22.72 22.72 22.60
QPSK RB Size=8, RB Offset=0 22.32 22.25 22.17
RB Size=8, RB Offset=4 21.84 21.85 21.74
RB Size=8, RB Offset=7 21.52 21.53 21.46
RB Size=15, RB Offset=0 21.62 21.57 2151
30 RB Size=1, RB Offset=0 22.38 22.32 22.43
RB Size=1, RB Offset=7 22.93 22.25 22.56
RB Size=1, RB Offset=14 22.89 22.11 22.73
16QAM RB Size=8, RB Offset=0 22.91 21.84 22.61
RB Size=8, RB Offset=4 22.78 21.94 22.62
RB Size=8, RB Offset=7 2251 22.21 23.02
RB Size=15, RB Offset=0 22.49 22.31 22.86
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.21 22.32 22.36

RB Size=1, RB Offset=12 22.30 21.99 22.49

RB Size=1, RB Offset=24 22.56 22.26 22.46

QPSK RB Size=12, RB Offset=0 22.77 21.84 22.62

RB Size=12, RB Offset=6 22.49 21.97 22.75

RB Size=12, RB Offset=11 22.67 2191 23.08

RB Size=25, RB Offset=0 22.60 21.86 22.80

>0 RB Size=1, RB Offset=0 22.25 22.18 22.33

RB Size=1, RB Offset=12 22.55 21.95 22.68

RB Size=1, RB Offset=24 22.79 21.72 22.33

16QAM RB Size=12, RB Offset=0 22.45 22.17 22.46

RB Size=12, RB Offset=6 22.28 21.95 22.69

RB Size=12, RB Offset=11 22.36 22.05 22.72

RB Size=25, RB Offset=0 22.77 21.72 22.50

RB Size=1, RB Offset=0 22.15 22.13 22.28

RB Size=1, RB Offset=24 22.52 21.87 22.76

RB Size=1, RB Offset=49 22.38 21.86 22.49

QPSK RB Size=25, RB Offset=0 22.31 21.94 22.58

RB Size=25, RB Offset=12 22.23 21.83 22.46

RB Size=25, RB Offset=24 22.63 22.10 22.87

RB Size=50, RB Offset=0 22.38 21.78 22.77

100 RB Size=1, RB Offset=0 22.24 22.17 22.24

RB Size=1, RB Offset=24 21.93 21.98 21.92

RB Size=1, RB Offset=49 21.92 22.01 21.90

16QAM RB Size=25, RB Offset=0 21.89 21.82 22.03

RB Size=25, RB Offset=12 22.09 21.75 21.93

RB Size=25, RB Offset=24 21.90 22.05 21.62

RB Size=50, RB Offset=0 21.83 21.71 21.78
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

e e . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.11 22.13 22.21

RB Size=1, RB Offset=37 21.78 21.84 22.13

RB Size=1, RB Offset=74 21.86 21.77 21.89

QPSK RB Size=36, RB Offset=0 21.84 21.76 22.17

RB Size=36, RB Offset=18 21.71 21.82 21.94

RB Size=36, RB Offset=37 21.78 21.69 21.85

RB Size=75, RB Offset=0 22.06 21.82 22.07

150 RB Size=1, RB Offset=0 21.89 22.05 22.13

RB Size=1, RB Offset=37 21.41 21.71 21.68

RB Size=1, RB Offset=74 21.50 21.57 21.92

16QAM RB Size=36, RB Offset=0 21.73 22.00 22.09

RB Size=36, RB Offset=18 21.73 21.57 21.71

RB Size=36, RB Offset=37 21.60 21.62 21.23

RB Size=75, RB Offset=0 21.71 21.82 21.78

RB Size=1, RB Offset=0 21.85 21.85 22.07

RB Size=1, RB Offset=49 21.42 21.81 21.92

RB Size=1, RB Offset=99 21.69 21.73 21.86

QPSK RB Size=50, RB Offset=0 21.43 21.77 21.70

RB Size=50, RB Offset=24 21.38 21.39 21.94

RB Size=50, RB Offset=49 21.56 21.35 21.93

RB Size=100, RB Offset=0 21.70 21.44 21.60

200 RB Size=1, RB Offset=0 21.89 21.93 22.01

RB Size=1, RB Offset=49 21.84 21.87 21.63

RB Size=1, RB Offset=99 21.63 21.59 21.79

16QAM RB Size=50, RB Offset=0 21.84 21.46 21.86

RB Size=50, RB Offset=24 21.80 21.68 21.55

RB Size=50, RB Offset=49 21.56 21.47 21.23

RB Size=100, RB Offset=0 21.80 21.63 21.97
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 6.73 13 Pass
stéig())ORB 6.84 13 Pass
16Q'g‘i'\z"e§lRB 7.30 13 Pass
lGQAg/ilZSOORB 7.32 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree m) | V) [ @Bm) | qpr | g
Middle Channel
1.4 MHz Bandwidth
1732.50 86.20 24 1.1 H 13.7 1.30 8.90 21.30 30
1732.50 81.27 251 2.1 \Y 9.2 1.30 8.90 16.80 30
3 MHz Bandwidth
1732.50 86.03 254 14 H 13.6 1.30 8.90 21.20 30
1732.50 82.40 351 15 \Y 10.4 1.30 8.90 18.00 30
5 MHz Bandwidth
1732.50 85.20 207 1.8 H 12.7 1.30 8.90 20.30 30
1732.50 81.90 64 1.4 Vv 9.9 1.30 8.90 17.50 30
10 MHz Bandwidth
1732.50 84.79 32 1.9 H 12.3 1.30 8.90 19.90 30
1732.50 81.10 349 1.6 \Y 9.1 1.30 8.90 16.70 30
15 MHz Bandwidth
1732.50 85.30 199 1.7 H 12.8 1.30 8.90 20.40 30
1732.50 82.20 235 2.4 Vv 10.2 1.30 8.90 17.80 30
20 MHz Bandwidth
1732.50 85.49 213 1.4 H 13.0 1.30 8.90 20.60 30
1732.50 81.06 271 1.8 Vv 9.0 1.30 8.90 16.60 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 86.79 56 24 H 14.3 1.30 8.90 21.90 30
1732.50 84.30 113 2.2 \% 12.3 1.30 8.90 19.90 30
3 MHz Bandwidth
1732.50 86.55 201 17 H 14.1 1.30 8.90 21.70 30
1732.50 83.15 293 11 \ 111 1.30 8.90 18.70 30
5 MHz Bandwidth
1732.50 86.72 3 1.3 H 14.3 1.30 8.90 21.90 30
1732.50 83.25 4 15 \ 11.2 1.30 8.90 18.80 30
10 MHz Bandwidth
1732.50 86.20 339 14 H 13.7 1.30 8.90 21.30 30
1732.50 81.90 111 14 \% 9.9 1.30 8.90 17.50 30
15 MHz Bandwidth
1732.50 85.46 59 11 H 13.0 1.30 8.90 20.60 30
1732.50 81.24 266 18 \% 9.2 1.30 8.90 16.80 30
20 MHz Bandwidth
1732.50 85.77 211 2.0 H 13.3 1.30 8.90 20.90 30
1732.50 82.00 339 1.2 \ 10.0 1.30 8.90 17.60 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

LTE Band 5:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.08 22.32 22.17
RB Size=1, RB Offset=2 21.92 22.33 21.89
RB Size=1, RB Offset=5 22.11 22.31 22.12
QPSK RB Size=3, RB Offset=0 22.78 23.02 22.81
RB Size=3, RB Offset=1 22.74 22.98 22.72
RB Size=3, RB Offset=2 22.89 23.09 22.88
RB Size=6, RB Offset=0 20.78 21.00 20.74
L4 RB Size=1, RB Offset=0 22.09 22.26 22.03
RB Size=1, RB Offset=2 22.05 22.14 21.90
RB Size=1, RB Offset=5 22.19 22.33 22.06
16QAM RB Size=3, RB Offset=0 21.56 21.84 21.61
RB Size=3, RB Offset=1 21.50 21.73 21.55
RB Size=3, RB Offset=2 21.64 21.94 21.71
RB Size=6, RB Offset=0 21.26 21.54 21.28
RB Size=1, RB Offset=0 22.07 22.3 22.08
RB Size=1, RB Offset=7 21.94 22.18 22.00
RB Size=1, RB Offset=14 22.15 22.42 22.18
QPSK RB Size=8, RB Offset=0 21.67 21.91 21.64
RB Size=8, RB Offset=4 21.56 21.80 21.59
RB Size=8, RB Offset=7 21.76 21.99 21.73
RB Size=15, RB Offset=0 21.32 21.60 21.24
30 RB Size=1, RB Offset=0 22.01 22.28 22.03
RB Size=1, RB Offset=7 2191 22.16 21.93
RB Size=1, RB Offset=14 22.13 22.33 22.12
16QAM RB Size=8, RB Offset=0 21.64 21.97 21.69
RB Size=8, RB Offset=4 21.55 21.85 21.62
RB Size=8, RB Offset=7 21.71 22.05 21.80
RB Size=15, RB Offset=0 21.35 21.62 21.42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

T ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.15 22.36 22.16

RB Size=1, RB Offset=12 22.03 22.26 22.07

RB Size=1, RB Offset=24 22.27 22.43 22.26

QPSK RB Size=12, RB Offset=0 21.67 21.95 21.62

RB Size=12, RB Offset=6 21.62 21.82 2151

RB Size=12, RB Offset=11 21.73 22.00 21.67

RB Size=25, RB Offset=0 21.32 21.66 21.27

>0 RB Size=1, RB Offset=0 22.26 224 2221

RB Size=1, RB Offset=12 22.19 22.33 22.12

RB Size=1, RB Offset=24 22.36 22.46 22.31

16QAM RB Size=12, RB Offset=0 21.63 21.92 21.66

RB Size=12, RB Offset=6 21.57 21.87 21.55

RB Size=12, RB Offset=11 21.75 21.96 21.76

RB Size=25, RB Offset=0 21.32 21.64 21.27

RB Size=1, RB Offset=0 22.12 22.37 22.15

RB Size=1, RB Offset=24 22.00 22.29 22.04

RB Size=1, RB Offset=49 22.23 22.50 22.26

QPSK RB Size=25, RB Offset=0 21.71 21.95 21.73

RB Size=25, RB Offset=12 21.59 21.84 21.63

RB Size=25, RB Offset=24 21.82 22.03 21.83

RB Size=50, RB Offset=0 21.25 21.64 21.34

100 RB Size=1, RB Offset=0 22.15 2231 22.17

RB Size=1, RB Offset=24 22.06 22.19 22.12

RB Size=1, RB Offset=49 22.19 22.39 22.25

16QAM RB Size=25, RB Offset=0 21.61 21.94 21.63

RB Size=25, RB Offset=12 21.49 21.82 21.54

RB Size=25, RB Offset=24 21.70 22.02 21.75

RB Size=50, RB Offset=0 21.24 21.56 21.34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%'?ZSRB 6.75 13 Pass
stgz(g’)ORB 7.14 13 Pass
16Q'g‘i'\z"e§lRB 7.08 13 Pass
TEQAMGORE |7 5 13 pass
QPSK:

Frequency l;zgziiv:r ’tl;:;)liz RX e Sucb:t;::tedAntenna Al[):i,l;te Limit
(MHz) | Gy | Angle H(e;ng)h‘ (I;;’}gr) (‘&g:l') Loss | Gain | (ggm) | (4Bm™
Degree (dB) (dBi)

Middle Channel
1.4 MHz Bandwidth
836.5 81.36 258 1.2 H 20.8 1.9 0.0 20.10 38.45
836.5 79.23 34 2.3 \Y 18.0 1.9 0.0 17.30 38.45
3 MHz Bandwidth
836.5 81.52 257 1.3 H 20.9 1.9 0.0 20.20 38.45
836.5 79.44 22 2.0 Vv 18.2 1.9 0.0 17.50 38.45
5 MHz Bandwidth
836.5 81.24 113 2.1 H 20.7 1.9 0.0 20.00 38.45
836.5 79.46 16 1.9 \Y 18.3 1.9 0.0 17.60 38.45
10 MHz Bandwidth
836.5 81.69 79 1.3 H 21.1 1.9 0.0 20.40 38.45
836.5 71.64 65 2.3 Vv 18.1 1.9 0.0 17.40 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

16QAM:
Receiver Turn Rx Antenna Substituted Absolute o
Frequency c table . Cable | Antenna Limit
(MHz) I({(;;dl\n/g Angle | Height | Polar | Level | " /0 Gain I&;;vel (dBm)
1v) Degree (m) | (HV) | (dBm) (dB) (dBi) (dBm)
Middle Channel
1.4 MHz Bandwidth
836.5 81.36 45 2.1 H 20.8 1.9 0.0 20.10 38.45
836.5 79.43 149 2.2 V 18.2 1.9 0.0 17.50 38.45
3 MHz Bandwidth
836.5 81.49 256 1.1 H 20.9 19 0.0 20.20 38.45
836.5 80.11 201 1.1 \Y 18.9 19 0.0 18.20 38.45
5 MHz Bandwidth
836.5 81.81 194 1.7 H 21.2 1.9 0.0 20.50 38.45
836.5 79.19 49 1.9 \Y 18.0 19 0.0 17.30 38.45
10 MHz Bandwidth
836.5 81.31 274 1.8 H 20.7 1.9 0.0 20.00 38.45
836.5 80.02 304 2.0 V 18.8 1.9 0.0 18.10 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

LTE Band 7:

Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.39 22.32 22.15

RB Size=1, RB Offset=12 21.38 2133 21.29

RB Size=1, RB Offset=24 21.39 21.37 2126

QPSK RB Size=12, RB Offset=0 2251 22.48 22.43

RB Size=12, RB Offset=6 2236 22.32 22.29

RB Size=12, RB Offset=11 2212 22.14 22,01

RB Size=25, RB Offset=0 2272 2273 22.60

° RB Size=1, RB Offset=0 22.02 21.96 21.86

RB Size=1, RB Offset=12 21.14 21.04 20.97

RB Size=1, RB Offset=24 21.19 21.14 21.04

16QAM RB Size=12, RB Offset=0 2238 2227 2215

RB Size=12, RB Offset=6 2217 22.04 21.98

RB Size=12, RB Offset=11 21.96 21.89 21.84

RB Size=25, RB Offset=0 2253 22.47 2235

RB Size=1, RB Offset=0 2254 22.48 2239

RB Size=1, RB Offset=24 2213 22.10 22.05

RB Size=1, RB Offset=49 22.93 22.95 22.90

QPSK RB Size=25, RB Offset=0 22.44 22.40 22.34

RB Size=25, RB Offset=12 22.41 2236 22.28

RB Size=25, RB Offset=24 21.81 21.80 2175

RB Size=50, RB Offset=0 2257 22,55 22.46

10 RB Size=1, RB Offset=0 2229 22.17 22.08

RB Size=1, RB Offset=24 21.94 21.86 21.78

RB Size=1, RB Offset=49 22.82 2276 22.70

16QAM RB Size=25, RB Offset=0 2224 2211 22.01

RB Size=25, RB Offset=12 2215 2207 22.01

RB Size=25, RB Offset=24 21.63 2152 21.47

RB Size=50, RB Offset=0 22.41 22.33 2223
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.76 21.74 21.61

RB Size=1, RB Offset=37 21.41 21.38 21.32

RB Size=1, RB Offset=74 21.26 21.27 21.20

QPSK RB Size=36, RB Offset=0 22.02 21.98 21.92

RB Size=36, RB Offset=18 22.16 22.10 22.02

RB Size=36, RB Offset=37 21.61 21.57 21.54

RB Size=75, RB Offset=0 22.14 22.13 22.05

o RB Size=1, RB Offset=0 21.52 21.45 21.33

RB Size=1, RB Offset=37 21.27 21.18 21.10

RB Size=1, RB Offset=74 21.11 21.05 21.00

16QAM RB Size=36, RB Offset=0 21.87 21.81 21.77

RB Size=36, RB Offset=18 21.92 21.86 21.82

RB Size=36, RB Offset=37 21.49 21.42 21.31

RB Size=75, RB Offset=0 21.94 21.90 21.86

RB Size=1, RB Offset=0 22.13 22.13 22.05

RB Size=1, RB Offset=49 22.07 22.07 21.97

RB Size=1, RB Offset=99 22.40 22.34 22.26

QPSK RB Size=50, RB Offset=0 21.76 21.78 21.68

RB Size=50, RB Offset=24 21.47 21.42 21.33

RB Size=50, RB Offset=49 21.26 21.23 21.16

RB Size=100, RB Offset=0 21.28 21.26 21.15

20 RB Size=1, RB Offset=0 22.00 21.97 21.92

RB Size=1, RB Offset=49 21.88 21.83 21.78

RB Size=1, RB Offset=99 22.15 22.06 21.99

16QAM RB Size=50, RB Offset=0 21.64 21.54 21.45

RB Size=50, RB Offset=24 21.25 21.16 21.04

RB Size=50, RB Offset=49 21.13 21.06 21.02

RB Size=100, RB Offset=0 21.04 20.97 20.93
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Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 6.76 13 Pass
QPSK (100RB
Size) 6.17 13 Pass
16QAM (1RB
Size) 7.15 13 Pass
16QAM (100RB 7.89 13 Pass
Size)
EIRP:
QPSK:
Rx Ant titut
Frequency Receiver 2&2 T S“Cbs ll“ edA Absolute Limit
MH Reading Ansl Height | Polar | Level able | Antenna | [ evel dB
( Z) (dBuV) ngle (l’l’l) (HM (dBm) Loss Gain (dBm) ( m)
Degree (@B) | (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 83.10 141 14 H 14.3 2.60 10.20 21.90 33
2535.00 80.24 343 2.4 \Y 12.1 2.60 10.20 19.70 33
10 MHz Bandwidth
2535.00 82.70 2 15 H 13.9 2.60 10.20 21.50 33
2535.00 80.24 358 1.1 \/ 12.1 2.60 10.20 19.70 33
15 MHz Bandwidth
2535.00 82.51 288 1.9 H 13.7 2.60 10.20 21.30 33
2535.00 79.60 252 2.0 \Y 115 2.60 10.20 19.10 33
20 MHz Bandwidth
2535.00 82.38 332 2.0 H 135 2.60 10.20 21.10 33
2535.00 80.02 138 25 \Y 11.9 2.60 10.20 19.50 33
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16QAM:
. Rx Antenna Substituted
Frequency l;i:‘fgi":gr ;l;ul;)li::l . Cable | Antenna A})Jse(:};te Limit
(MH2) | (ggyyy | Angle H;f)ht 3‘1’/‘3) (flg;') Loss | Gain | (agm) | (4Bm)
egree (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 83.57 19 1.7 H 14.7 2.60 10.20 22.30 33
2535.00 80.40 289 1.8 Vv 12.3 2.60 10.20 19.90 33
10 MHz Bandwidth
2535.00 82.95 134 1.7 H 14.1 2.60 10.20 21.70 33
2535.00 80.60 250 1.7 \Y 125 2.60 10.20 20.10 33
15 MHz Bandwidth
2535.00 82.70 246 1.1 H 13.9 2.60 10.20 21.50 33
2535.00 79.26 179 1.2 \J 111 2.60 10.20 18.70 33
20 MHz Bandwidth
2535.00 82.55 210 2.0 H 13.7 2.60 10.20 21.30 33
2535.00 80.10 105 1.4 Vv 12.0 2.60 10.20 19.60 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Tracy Hu on 2019-01-24 to 2019-01-27.

EUT operation mode: Transmitting
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 245.2 320.5
EGPRS(8PSK) 836.6 250.0 3205
Frequenc 99% Occupied 26 dB Emission
Mode (I\‘}H ) Y Bandwidth Bandwidth
z (MHz) (MHz)
RMC (BPSK) 836.6 4.167 4.712
HSUPA (BPSK) 836.6 4.199 5.112
HSDPA (16QAM) 836.6 4.199 4.856
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 246.8 320.5
EGPRS(8PSK) 1880.0 243.6 310.9
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.167 4.712
HSUPA (BPSK) 1880.0 4.183 4.728
HSDPA (16QAM) 1880.0 4.199 4.936
AWS Band (Part 27)
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}H ) y Bandwidth Bandwidth
z (MHZz) (MHZz)
RMC (BPSK) 1732.6 4.183 4.744
HSUPA (BPSK) 1732.6 4.183 4.728
HSDPA (16QAM) 1732.6 4.183 4.728
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.43 dB
Ref 33 dBm “Att 20 dB SWT 40 ms 320.512820513 kHz
30 Offset 1415 dB 0BW245.192301692 kHZ“
D1 27.6|dBm Marker—+—FFE11 |
WW\. 1.97 dBm
20 e 46439743500 MH.
ﬁf Temp |1 [T1 OgW]
MAXH

T W
T2
"\Y 14.06 dBm
LVL
10 FE-ATE60F56A M
‘1'/ V\,kl Temp |2 [T1 OBW]
D2 1}.6 dBm g X 12.15 dBm

[© 83672179 Az

M A
i T

1 by

;E"'\A‘\./PJ V\\M

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 24.JAN.2019 19:58:10

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -3.06 dB
Ref 33 dBm “Att 20 dB SWT 40 ms 320.512820513 kHz
[so_offfer 145 dB 0BW290.00000§000_KHZ]|
Markgr 1 [T1](]
D1 24 dBm —
20 Mlh 836 _44294: 'l NIk
\rl\w mt\m Temp [1 [T1 oBW]
.12 dBm
T W, T LvL

1o fr 83627500000 M
Temp |2 [T1 OgW]
1-62 dBm

F° D2 -p dBm 46725000000 WHZ

M N
M o,
] My

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 24.JAN.2019 21:13:35
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.91 dB
Ref 29 dBm *Att 10 dB SWT 5 ms 4.711538462 MHz
Offset 1415 dB OBW (4.166666667 MHz
Markgr 1 [T1]|]
F2o D1 18.3|dBm i
WW 834.24423(769 MHz
TW WK”\ Temp [1 [T1 ogw]
[10 A = 34 dBm
834.500641026 MHz v
Temp |2 [T1 OgW]

-14 dBm
8.667307692 MHz

/ .
\

M 3DB
A ot (b
Aoy

t-40

~-50

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 25.JAN.2019 22:07:56

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.34 dB
Ref 29.5 dBm *Att 10 dB SWT 5 ms 5.112179487 MHz
Offset 1415 dB OBW (4.198717949 MHz
Markgr 1 [T1]|]
2o 3-89 dBm
D1 17.6|dBm
43-95576 T WHZ
NMMM  Temn |1 71 o
Lio 1 F=93—ctBm L
834.48461%385 MHz
Temp |2 [T1 OgW]
[© 25 dBm
1 838.683333333 MHz
p2 -B_alidpm HE
~-10 “-
3DB
~-30
-40
~-50
~-60
-70
Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:13:14
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.28 dB
Ref 29.5 dBm “Att 10 dB SWT 5 ms 4.855769231 MHz
Offget 145 dB OBW [4.198717949 MHz
Markgr 1 [T1]|]
. ~7 03 denliZiy
= D1 18.51dem MM 844.083974359 \wm
34 - y4
. T L » Temp |1 [T1 ofw]
Lo ;
834.48461%385 MHz
Temp |2 [T1 OgW]
[© 62 dBm
1 838.683333333 MHz
D2 -f.5 FBm al
F-10
Wﬁhﬂmw W%
3DB
F-30:
F--40:
F--50:
F--60:
-70
Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:55:42

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode
® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz 0.37 dB
Ref 33 dBm “ ALt 20 dB *SWT 100 ms 320.512820513 kHz
Lso—Offfet 14[5 dB 0BW246.794871795 kHz||

Markgr 1 [T1](]

D1 24.5(dBm A 8aa=T
koo mN‘M%h 1 2841346 GH.

Temp |1 [T1 OgW]
M’ \“‘

¥ L\‘lz -61 demf

1o T-87987¢205 Cf.
Temp |2 [T1 OgW]

1 -33 dBm

Fo D2 -[L.5 dBm ¥ Ln T 01253000 CH
L_10 ‘r)f \\}

~-20 N
/j/" \ 3DB

~-30

T Sy,

=
)

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 24.JAN.2019 20:46:57
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.64 dB
Ref 33 dBm *Att 20 dB *SWT 100 ms 310.897435897 kHz
Lgo—Offget 1415 dB 0BW243.589743590 kHz||

Markgr 1 [T1|]
D1 22.3|dBm -3.94 dBm

o 1 L zosadoe cu
Temp |1 [T1 OBW]
-34 dBm
T2 LvL

10 T 879874205 G

=
)

Temp |2 [T1 OgW]
1-40 dBm
\1 1.880121795 GHz

o
D2 -B.7 dBm

s )
L %

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 24.JAN.2019 21:01:23

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.47 dB
Ref 29.5 dBm “Att 10 dB “SWT 50 ms 4.711538462 MHz
off§et 14]5 dB OBW |4.16666G667 MHz
Markgr 1 [T1]|]
=20 57 dBm
DT 18-9fdBm ZAYHVNS WPTWNA 1.877644231 GHz
T}ﬂ/‘\/\‘h KM"\\TZ Temp |1 [T1 OBW]
Fio 7 e —98—dBm|
1.87791¢667 cHz||"""
Temp |2 [T1 OgW]
[© ~74 dBm
é 1.882083333 GHz
p2 -f.1 dfm

~-10

MR !
S W [

F-40

~-50

~-60

-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:44:22
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Report No.: RSZ190123005-00D

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

®

Ref 29.5 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz
10 dB *SWT 50 ms

Delta 1 [T1 ]
-0.93 dB

Offset 14)5 dB

=20
D1 17.5|dBm
Lo

T/JMMWMT

4.727564103 MHz
OBW (4.182692308 MHz
Markgr 1 [T1|]
2 62 denli7¥
T-87764 T GHZ

L, Temp 1 [T1 Ogw]

—24—ciBmr
1.877900641 GHz
Temp |2 [T1 OgW]

T dBm
" 1.882083333 GHz

T

l

TR

F-40

~-50

~-60

-70

Center 1.88 GHz

Date: 24.JAN.2019 22:36:23

1 MHz/

Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@

Ref 29.5 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz
10 dB SWT 5 ms

Delta 1 [T1 ]
-3.60 dB
-935897436 MHz

IS

Offset 14)5 dB

0BW
Markgr 1 [T1]|]

=

.198717949 MHz

D1 18 dim

1.6 dRm"

=
)

Lo

it g

Te 1 [T1 OBwW
1o Temp L BW]

=

.877461949 GHz

—Si—dBmr
1.877900641 GHz
Temp |2 [T1 OgW]

~35 dBm
1.882099359 GHz

o
1
D2 -B

~-10

b
xﬂfu{hﬁﬁ}xﬂﬁﬁ: TN
RiTLAa T

~-30

F-40

~-50

~-60

-70

Center 1.88 GHz

Date: 24.JAN.2019 23:04:37

1 MHz/

Span 10 MHz
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Report No.: RSZ190123005-00D

AWS Band (Part 27)

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

*RBW 100 kHz

Delta 1 [T1 ]

“VBW 300 kHz -1.96 dB
Ref 29.5 dBm “Att 10 dB “SWT 50 ms 4.743589744 MHz
offfet 14]5 dB OBW [4.182692308 MHz
Markgr 1 [T1]|]
|- =4 .61 dBm A
20 D1 18.4|dBm A
oo JTNA 1.730244231 GHz
i TFfwAJV/\ T2 Temp |1 [T1 ogw]
MAXH o Ny .
F10 m2a—dem|
1.73051§667 GHz|
Temp |2 [T1 OgW]
e 5T dBm
1.734699359 GHz
D2 7.6 dfm T
B /J L\
F-20 MJ} \Nh
[T WP
[ A Y 208
F-30
k-40
F--50
F--60
-70

Center 1.7326 GHz

Date: 24.JAN.2019 22:46:33

1 MHz/

Span 10

MHz

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -1.51 dB
Ref 29.5 dBm *Att 10 dB *SWT 50 ms 4.727564103 MHz
Offset 1415 dB OBW (4.182692308 MHz
Markgr 1 [T1]|]
L20 1.90 dBm
D1 17.5|dBm
T-730244231 GH
up MM"\M”\'\\ Y
MAXH N ] T2 ] |
10 89—dBm|
1.730514667 GHz[
Temp |2 [T1 OgW]
e 25 dBm
1.734699359 GHz
D2 -B.5 dfm +
~-10
MJ‘J 3DB
-30
t-40
~-50
~-60
-70
Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:33:14
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.62 dB
Ref 29.5 dBm *Att 10 dB SWT 5 ms 4.727564103 MHz
Offset 1415 dB OBW (4.182692308 MHz
Markgr 1 [T1]|]
20 -8 47 dBm
D1 17.6|dBm
T-7302%4 T GHZ
. WWM\TZ Temp |1 [T1 OBW]
10 e —e3—dem]
1.730516667 GHz
Temp |2 [T1 OgW]
[© 75 dBm
1.734699359 GHz
D2 -B.4 dBm
F-10 ’d ‘\p\
L |-
el ]
D‘}/‘b\“‘u 3DB
-30
-40
~-50
~-60
-70
Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:58:24

FCC Part 27, FCC Part 22H/24E Page 43 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.104 1.306
14
16QAM 1.104 1.310
QPSK 2.683 2.923
3.0
16QAM 2.683 2.885
QPSK 4519 4,968
5.0
16QAM 4,503 4,936
QPSK 8.974 9.615
10.0
16QAM 8.974 9.615
QPSK 13.462 14.567
15.0
16QAM 13.462 14.471
QPSK 17.949 19.808
20.0
16QAM 17.885 19.103
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -1.62 dB
Ref 29 dBm *Att 10 dB SWT 15 ms 1.305769231 MHz
Offset 145 dB OBW (1.10384¢154 MHz
Markgr 1 [T1]|]
20 | IEN
D1 16.2|dBm 3= H
A NN W]
i > Temp [ [T1 ogw]
10 i 7|
1.879443590 GHz
Temp |2 [T1 OgW]
e .16 dBm
N 1.880547436 GHz
=10 D2 /j ‘\x\—\
3DB
~-30
k-a0
~-50
~-60
[-70
Center 1.88 GHz 280 kHz/ Span 2.8 MHz

Date: 25.JAN.2019 23:05:49

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 30 kHz
*VBW 100 kHz

Delta 1 [T1 ]

-1.49

dB

Ref 29 dBm *Att 10 dB SWT 15 ms 1.310256410 MHz
Offset 1415 dB OBW (1.10384¢154 MHz
Markgr 1 [T1]|]
20 e
D1 16 digm — — —
3 /\I\/\/\I\/u-J\r\f"‘-«/V\fV\/\,\jz Temp [1 [T1 oBW]
[F10 # ~76 dBm
1.879443590 GHz
Temp |2 [T1 OgW]
e 71-86 dBm
. 1.880547436 GHz
— e
- ApM V2%
WW“ K ““\,J‘uu\
~-30
k-a0
~-50
~-60
[ -70
Center 1.88 GHz 280 kHz/ Span 2.8 MHz

Date: 25.JAN.2019 23:07:04
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.66 dB
Ref 29 dBm “Att 10 dB SWT 30 ms 2.923076923 MHz
Offget 145 dB OBW [2.682692308 MHz
Markgr 1 [T1]|]
20 e

=y

.878519231 GHz

D1 14.4|dBm T Toremp [1 [T1 Ofw]
10 v,:v\,..,.\,rw-/\\/k/\/\»« ISV WY S
LVL
1.878663462 GHz
Temp |2 [T1 OogwW]

—-10

e .25 dBm
1.881346154 GHz
1
‘R

i

ug‘é’wmm \"LM% 30B

~-60

-70,

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 25.JAN.2019 23:02:34

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.66 dB
Ref 29 dBm “Att 10 dB SWT 30 ms 2.884615385 MHz
offfet 14]5 dB OBW |2.682693308 MHz
Markgr 1 [T1]|]
F20 R
- 1.878567308 GHz
1P + 4 ra 3
XA |10 b1 12-8]d8m 7 [Pl AA VP NSOV P72l i
1.878663462 GhHz||"'"
Temp |2 [T1 08wl

e F-87 dBm
1.881346¢154 GHz

L_10 j T
D2 -f13. Zme

F-40

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 25.JAN.2019 23:04:10
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Bay Area Compliance Laboratories Corp.

(Shenzhen)

Report No.: RSZ190123005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz -0.17 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 4.967948718 MHz
Offset 1415 dB OBW [4.51923(0769 MHz

Markgr 1 [T1]|]
20 e =
D1 16.1|dBm 1 514026 GH

%mewﬂ%emp 1 [T1 oBw]
[0 TF-I8 dBm
1.87774(0385 GHz

Temp [2 [T1 ogw]
10.82 dBm
1.882259615 GHz

L

o
2 o Jam

|

A

~-60

-70,

Center 1.88 GHz

Date: 25.JAN.2019 22:58:47

1 MHz/

Span 10

MHz

3DB

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

0.35

Ref 29 dBm “Att 10 dB SWT 5 ms 4.935897436 MHz
Offget 145 dB OBW [4.50320%4128 MHz
Markgr 1 [T1]|]
20 TG—FE—ctBr
D1 15.9|dBm 1.877533051 GH
J{rw’%\/\"*mw’\/\/\fjemp 1 [T1 o8w]
laYSl 10 T96 aBm
1.87775¢410 GHz
Temp |2 [T1 OBW]
[° 706 dBm
N 1.882259615 GHz
~10 2—it .7d5,,, \
Now Ea P
F-30
-40
-50
--60
[ -70
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 25.JAN.2019 23:00:30

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.30 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.615384615 MHz
off$et 14]5 dB OBW [8.974354974 MHz
Markgr 1 [T1]|]
20 e
1.875192308 GHz
D1 13 dim 11 oo
p T ogt
G 10 [ N AN A

=

I9-67 dBm Ll
-875512821 GHz
Temp |2 [T1 OogwW]

e .32 dBm
1.884487179 GHz

L_10 o
D2 -13 d?m i

- MNM'NJ \MMI"\ 3DB

~-60

-70,

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 25.JAN.2019 22:53:55

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.59 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.615384615 MHz
Offget 145 dB OBW [8.974354974 MHz
Markgr 1 [T1]|]
F20 23— e
1.875192308 GHz
Lio DL 12-9|dBm 1 PR P PV [N TZT S LR e
v v WV ~99 dBm L
1.875514821 GHz
Z TTemp 2 [T1 ogw]
o 16 dBm

1.884487179 GHz

e o

F-40

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 25.JAN.2019 22:56:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.29 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 14.567307692 MHz
off$et 14]5 dB 0BW 13.46153§462 MHz
Markgr 1 [T1]|]
20 — e
D1 15 dbm 1.87274(0385 GHz
?WMWW@%%p 1 [T1 oBW]
Ll 10 pumecei:y M
1.873317308 GHz||" "
Temp |2 [T1 OogwW]
e 1¢-63 dBm

1.88677§846 GHz

=-10 D7

—[[T dgm R

;;G\.AWW""’”‘M Rl L PV

3DB

~-60

-70,

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 25.JAN.2019 23:08:40

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.75 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 14.471153846 MHz
Offget 145 dB OBW 13.461534462 MHz
Markgr 1 [T1]|]
F20 47—t
1.872784462 GHz

=~
>
x|z
i

D1 13.7[dBm —F4H A T [TT OgW
B A T e Ty T

10

=y

T¢-26 daBm
1 LVL
.873311308 GHz
Temp [2 [T1 oBw]

e J 1¢.62 dBm

1.88677§846 GHz

F-10 i
D2 —12.3[(18m

WWW W%Nww .

F-40

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 25.JAN.2019 23:09:59
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 0.01 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 19.807692308 MHz
Offget 145 dB OBW 17.948717949 MHz
Markgr 1 [T1]|]
20 e
. 1.86993%897 GHz
D1 13.7dBm Fremp [T [TT O§w]
[0 o A Al LN At by i
LVL
1.871089744 GHz
Temp 2 [T1 ogwW]
e 1¢-55 dBm
1.889038462 GHz
L_ 10 1 ﬂ
D2 -[L2.37 HBm
L_20 | | I [ y
hlelen 308
F-30
40
F--50:
I--60:
[ -70
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 25.JAN.2019 23:13:28

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -2.65 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 19.102564103 MHz
Offset 1415 dB OoBW 17.88461%385 MHz
Markgr 1 [T1]|]
F20 +4-55—Bm
1.870512821 GHz
D1 12.7|dBm —F2 T 1 rT1 ogwy
VAXH [T - R Al A 2o Ay A Hloade 12 - -
w VPR 8 dBm LVL
1.871089744 GHz
Temp |2 [T1 OBW]
[° 7-80 dBm
1.888974359 GHz
F-10
D2 -13.3 me %
Mj/ sl
WU‘W V"’W‘;\l 30B
=-30
F--40:
~-50
~-60
[ -70
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 25.JAN.2019 23:14:53
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.099 1.301
14
16QAM 1.104 1.337
QPSK 2.682 2.872
3.0
16QAM 2.683 2.881
QPSK 4.519 4,952
5.0
16QAM 4.503 4.936
QPSK 8.942 9.647
10.0
16QAM 8.942 9.503
QPSK 13.413 14.439
15.0
16QAM 13.413 14.487
QPSK 17.885 19.231
20.0
16QAM 17.885 19.487
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz Delta 1 [T1 ]

*VBW 100 kHz -0.29 dB
Ref 29 dBm “Att 10 dB SWT 15 ms 1.301282051 MHz
off$et 14]5 dB OBW [1.099354974 'J\Hz"
Markgr 1 [T1]|]
20 ——etl
D1 16 dBm 1.731 GH,
WWWMTZ Temp |1 [T1 oBW]
10 = ra-c
1.731948077 cHz |
Temp |2 [T1 OgW]
e .19 dBm
’]/ \1 1.733041436 GHz
=3 A
L_20 JV// n\nm

~-30

Ny

k-40

~-50

Center 1.7325 GHz

280 kHz/

Span 2.8 MHz

Date: 25.JAN.2019 23:31:43

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 30 kHz
*VBW 100 kHz

Delta 1 [T1 ]
-0.77

dB

Ref 29 dBm *Att 10 dB SWT 15 ms 1.337179487 MHz
Offset 1415 dB OBW (1.10384¢154 MHz
Markgr 1 [T1]|]
20 e
1.731831410 GHz
D1 15.1|dBm
NN AP A NAL Temp [1 [T1 oBW]
[1o f —Toasm|
1.731943590 GHz
Temp |2 [T1 OgW]
e 7-.61 dBm
1.733047436 GHz
F-10 \L
D2 -11.7% \
e W \/"H
MLQY\JNA\}uudH“rlAf Jﬂ\dan\ﬁjvk‘ﬂﬁhu4n\ 308
0
-40
-50
-60
[ -70
Center 1.7325 GHz 280 kHz/ Span 2.8 MHz
Date: 25.JAN.2019 23:30:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.04 dB
Ref 29 dBm *Att 10 dB SWT 30 ms 2.871794872 MHz
Offset 145 dB OBW (2.682692308 MHz
Markgr 1 [T1]|]
k20 31 4B
b1 14.2|dB 1.73107(9513 GHz
- m Taremp |1 [T1 OBW]
Lo aly, m-rv-/\JIJ\rIL« NSV O 11 e —
LVL
1.731163462 GHz
Temp |2 [T1 OogwW]
e .23 dBm
1.733846¢154 GHz

- 1
10 D2 —11,8fiBm i

- \\m
A g JJ PAA M Lk e

~-60

-70,

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 25.JAN.2019 23:29:36

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.81 dB
Ref 29 dBm “Att 10 dB SWT 30 ms 2.881410256 MHz
Offget 145 dB OBW [2.682692308 MHz
Markgr 1 [T1]|]
F20 R
1.7310709513 GHz
o1 12.2|dBm Temp |1 [T1 0wy
MAXH [T T P 1 Al M Y P
(AU TRIT TANNW "7y T N aBm L
1.731163462 GHz
o f TTemp 2 [T1 ogw]

-01 dBm
1.73384¢154 GHz

F-10 j \
D2 -[13.8 KB {

F-20 f! R
A .AJ \L/\JMN‘\)JBM. e N 3DB

e v

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 25.JAN.2019 23:28:18
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.86 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 4.951923077 MHz
Offset 1415 dB OBW (4.519230769 MHz
Markgr 1 [T1]|]
20 = r=at [
D1 15.7(dBm P 1730032051 GH
;AVJW»/\/MWN‘“M/W“/ "'\V%emp 1 [T1 ogw]
MAXH B T TJ-20 aBm
LVL
1.73024(0385 GHz
Temp |2 [T1 OogwW]

e 11.31 dBm
1.734759615 GHz
1

- M WMW

3DB

~-60

-70,

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 25.JAN.2019 23:27:08

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.53 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 4.935897436 MHz
offfet 14]5 dB OBW |4.50320%128 MHz
Markgr 1 [T1]|]
F20 G422 —etBrm
1.730032051 GHz
DL 15.2|d8m _T(rw\w%f\/ummf\:zremp 1 [T1 o8]
WuGl 10 -g7aem||
1.73025¢410 GHz||"""
Temp [2 [T1 oBw]
o 54 dBm

1.734759615 GHz
(L

=10 DZ - D./dBm \
F-20

A S

F-40

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 25.JAN.2019 23:26:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.44 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.647435897 MHz
off$et 14]5 dB OBW [8.942307692 MHz
Markgr 1 [T1]|]
Loo e
- 1.727692308 GHz
1 PK D1 13.1|dBm Loremp1+—FT+ogw
(o T bt MAM A VAR O T R
1.728044872 GHz||"""
Temp |2 [T1 OogwW]

e 1¢-58 dBm
1.736987179 GHz
F-10 I
D2 -12.9f15m

\

- el
NG

~-60

-70,

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 25.JAN.2019 23:24:36

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.57 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.503205128 MHz
Offget 145 dB OBW [8.942307692 MHz
Markgr 1 [T1]|]
F20 457
o1 14.1|d8 1.727804487 GHz
- " Temp |1 [T1 OBW
MAXH [T T1] A TN ..mlL,LnATz F L 1

-66 dBm

=y

728044872 GHz
2 [T1 Ogw]

\ Temp
e 20 dem
1.736987179 GHz
L_10 il
D2 711.9f8m i
--20
/ \A‘JWWWU\ 3DB
N

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 25.JAN.2019 23:23:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -2.20 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 14.439102564 MHz
Offset 145 dB OBW 13.413461538 MHz
Markgr 1 [T1]|]
k20 —+o—elBe
o1 14.6|dBm 1.725364590 GHz
- T s s WA A (T emp [1 [T1 OfW,
Lo T A ol Myemp |t L 1
raci Y
1.72586%385 GHz
Temp |2 [T1 OogwW]
e 1¢-26 dBm
1.739278846 GHz
f-10 Dz —11.4[18m l‘\
= \Aum
WM .
-40
-50
-60
[ -70
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 25.JAN.2019 23:21:08

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -1.32 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 14.487179487 MHz
offfet 14]5 dB OBW 13.41346]538 MHz
Markgr 1 [T1]|]
k20 +3—+8—clB
1.72532¢513 GHz
b1l 13.8|dBm — (WY W CIToN K el 1 |
WuGl 10 e a2 = ~Z7 dBm
LvL
1.725864385 GHz
{w \Temp 2 [T1 ofw]
o 19.07 dbm
j 1.739278846 GHz

k-10
D2 422fw
F-20

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 25.JAN.2019 23:19:57

FCC Part 27, FCC Part 22H/24E Page 56 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.20 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 19.230769231 MHz
Offget 145 dB OBW 17.884614385 MHz
Markgr 1 [T1]|]
20 e amaa
— b1 13 0| a8 1.723012821 GHz
1 PK - m emp [T [TT O§W
10 —- Aufwu-a‘rvn“‘“u" AM'MWWWJZ : L .15 aBm
1.723653846 GhHz||"""
Temp |2 [T1 OogwW]
e .37 dBm
J \ 1.741538462 GHz

Lo1o "
D2 -fi2.1 ]JBm Vt

F-20 M
| L M{WWM 308

~-60

-70,

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 25.JAN.2019 23:18:47

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 0.82 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 19.487179487 MHz
Offget 145 dB 0oBW 17.88461%385 MHz
Markgr 1 [T1]|]
F20 4 SA—etBrm

1.72307¢923 GHz

Jemp 11 IT1 0OBW]
MAXH BT et K 1 AV ; —— e )
1.723653846 GhHz||"'"
Temp [2 [T1 oBw]
e 20 dem
/ \ 1.741538462 GHz
F-10 I
p2 -§3.7 fam \

20 kwl} H"’\NWMM"I 308

F-40

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 25.JAN.2019 23:17:34
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.104 1.292

14
16QAM 1.099 1.288
QPSK 2.692 2.872

3.0
16QAM 2.692 2.891
QPSK 4503 4.933

5.0
16QAM 4503 4.965
QPSK 8.942 9.692

10.0
16QAM 8.942 9.904
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=
)

Date:

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -1.05 dB
Ref 29 dBm *Att 10 dB SWT 15 ms 1.292307692 MHz
Offset 14)5 dB OBW (1.10384¢154 MHz
Markgr 1 [T1]|]
L2o =
D1 16.7|dBm SRPTITY WS i 45849354974 M
1 Temp (1 [T1 Ogw]
[0 ~Z8 aBm
835.943589744 MHz
Temp |2 [T1 OgW]
o 1¢.43 dBm
" 837.04743%897 MHz
F=10 D2 - J/d/m ‘\L
[-20 Wﬂ’\uﬁ n

k-40

~-50

Center 836.5 MHz

25.JAN.2019 23:37:34

280 kHz/

Span 2.8 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

Date:

*RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.96 dB
Ref 29 dBm *Att 10 dB SWT 15 ms 1.287820513 MHz
Offset 1415 dB OBW (1.099358974 MHz
Markgr 1 [T1]|]
20 — e
D1 16.5|dBm 5849354974t
?QnJLV\AnJ“J\“”““\J-\nm 12 Temp |1 [T1 ogw]
[F10 7 ~98 dBm L
835.94807¢923 MHz
Temp |2 [T1 OgW]
e .05 dBm
1 837.04743%897 MHz
=10 D2 ij \
F-20 —— ~ﬂ\_uwﬂ~
‘»{V\n,,,-\w on
~-30
k-a0
~-50
~-60
[ -70
Center 836.5 MHz 280 kHz/ Span 2.8 MHz

25.JAN.2019 23:36:47
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.95 dB
Ref 29 dBm *Att 10 dB SWT 30 ms 2.871794872 MHz
Offset 145 dB OBW (2.692307692 MHz
Markgr 1 [T1]|]
Loo se—do

o1 14.4]as 845.060897436 MHz
- " STemp |1 [T1 OBW
10 L VYN T IS N il -

A VL 4 ~67 dBm v
Z \ 845.153846¢154 MHz[

Temp |2 [T1 OogwW]
o

f-o D2 —11.6/dBm }\

f-20
5’:{3‘\57/\’\]‘-’ "‘V"N‘M'”_JJ \Nd L

.18 dBm
837.846153846 MHz

WU
k-a0
+-50
-60
[ -70
Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 25.JAN.2019 23:38:26

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.40 dB
Ref 29 dBm “Att 10 dB SWT 30 ms 2.891025641 MHz
offfet 14]5 dB OBW |2.692307692 MHz
Markgr 1 [T1]|]
F20 T3 G7F B
- 835.060891436 MHz
1P + + Fra a
MAXH BT} el i AL AN, A s iRl L,;s aBm
835.15384¢154 MHz|| "
Temp [2 [T1 oBw]
o T-73 dbm
j \ 837.846153846 MHz

~-10
D2 -13. lfiBm ‘{
~-20

T VR
-40
+-50
t-60
[ -70
Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 25.JAN.2019 23:40:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.75 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 4.932692308 MHz
Offset 145 dB OBW (4.50320%128 MHz
Markgr 1 [T1]|]
20 —
D1 16.3|dBm — 44035256410 MH
#mewﬂ%emp 1 [T1 ogw]
10

L o aBm Ll
834.240384615 MHz
\Temp 2 [T1 Ogw]

11.05 dem
898.743589744 MHz

o

L

D2

=10

T Rl W

Rﬂ%ﬂv___\

WW“MWM)M\ 308

~-60

-70,

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 25.JAN.2019 23:42:08

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.38 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 4.964743590 MHz
Offget 145 dB OBW [4.5032034128 MHz
Markgr 1 [T1]|]
F20 e

-987179487 MHz

D1 15.2|dBm 83
FWWWWMWQZ%D 1 [T1 OBw]

[0 ~58 dBm
LVL
/ \ 834.240384615 MHz

Temp |2 [T1 OBW]
-29 dBm
838.743589744 MHz

0

=~
>
x|z
i

I

o

L

T

A’WM 308
=30

F-40

=

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 25.JAN.2019 23:43:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.03 dB

Ref 29 dBm *Att 10 dB SWT 10 ms .692307692 MHz

©

-942307692 MHz
Markgr 1 [T1]|]
[20 =
8341.583333333 MHz

o
e
-
©

~*

P
N
@
o
@
o
@
®

D1 13.6|dBm — Toremp [T [TL OgW]
F1o 4 ALCONVER) Sy DY ——
842.012820513 MHz[

Temp |2 [T1 OBW]

e .05 dBm
840.955128205 MHz

~-10 1
D2 -[12.47dBm|

]lll

;:LW | WMMJ_} et

~-60

-70,

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 25.JAN.2019 23:44:52

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.41 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.903846154 MHz
Offget 145 dB OBW [8.942307692 MHz
Markgr 1 [T1]|]
F20 T3 E—etBrm
831.435897436 MHz

=~
>
x|z
i

D1 13.2|dBm F2remp[+—ET+OfT

el sl 1
1o A AR -sgaem|
[ W\ 832.01282(0513 MHz[|

N

Temp [2 [T1 OBW]
o
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T
|
-
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Date: 25.JAN.2019 23:47:16
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4,519 4,952
5.0
16QAM 4,503 4,920
QPSK 8.974 9.679
10.0
16QAM 8.974 9.583
QPSK 13.510 14.583
15.0
16QAM 13.413 14.487
QPSK 17.885 19.071
20.0
16QAM 17.949 19.071
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.63 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 4.951923077 MHz
Offset 145 dB OBV 4.51923(769 MHz
Markgr 1 [T1]|]
20 R o (AN
D1 16 dBm T 5 =% 051 GH.
7A4J"\/\'\/k: N NSV Y N L“'\\Izﬁsmp 1 [T1 oBwW]
[0 59 asm
2.53274(0385 GHz
Temp |2 [T1 OBW]
e 1¢-73 dBm
2.537259615 GHz
=1 2—i-6- :.[m \
m’“w W WA S
3DB
-30
-40
-50
-60
[ -70
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 08:28:50

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.49 dB
Ref 29 dBm “Att 10 dB SWT 5 ms 4.919871795 MHz
Offget 145 dB OBW [4.5032034128 MHz
Markgr 1 [T1]|]
F20 e

532532051 GH

D1 15.8[dBm
?W%M\MVMWMWZ*@W 1 [T1 OBW]

[0 ~9T aBm
LVL
53275410 GHz
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Date: 27.JAN.2019 08:30:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.21 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.679487179 MHz
off$et 14]5 dB OBW [8.97435§974 MHz
Markgr 1 [T1]|]
Loo et
— 2.530124205 GHz
1 PK D1 13.6|dBm F2remp 1T [TT_O8W
k10 A M MM AN PIT T _311 asm]|
2.530512821 GHz||""
Temp |2 [T1 OogwW]
e 1¢-11 dBm
j 2.539487179 GHz

=-10:
D2 712.4jdsm

\1
\

3DB

~-60

-70,

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 08:36:48

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.53 dB
Ref 29 dBm “Att 10 dB SWT 10 ms 9.583333333 MHz
Offget 145 dB OBW [8.974354974 MHz
Markgr 1 [T1]|]
k20 T2 3B
2.530224359 GHz
D1 13.7|dBm roremp T .
T1 P [T OgW]
vAXH T onfafln o setiisar dasaf v—ln"‘vA M e
2.530512821 GHz[
Temp |2 [T1 OBW]
o 83 dBm
2.539487179 GHz
F-10
D2 -12.3}1% Y{
F-20
FWﬁmeVmH“H \h\u DE
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-40
-50
--60
[ -70
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 08:34:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -3.97 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 14.583333333 MHz
off$et 14]5 dB OBW 13.509618385 MHz
Markgr 1 [T1]|]
20 el
2.527724359 GHz
L. ot 158 dem ;’LMWMMM“JWWWW\W‘I%EW 1 [T1 OBW]
1O~ aBm Ll
2.528269231 GHz
/ \Temp 2 [T1 Ogw]

o

/ \

1¢.16 dBm
2.541778846 GHz
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~-60

-70,

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 08:40:24

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.89 dB
Ref 29 dBm “Att 10 dB SWT 2.5 ms 14.487179487 MHz
Offget 145 dB OBW 13.413461538 MHz
Markgr 1 [T1]|]
F20 TG e
2.527772436 GHz

D1 13.6|dBm

1 Pl .
Lo N Patr gty Mgl AR o i g 7 OO [ TR OPTT ’
2528317308 GHz|""
Temp [2 [T1 ogw]
e 41 dBm
j 2.5417309769 GHz
|- il
~10 D2 —12.4Jd5m i

F-40

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 08:38:04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.92 dB
Ref 29 dBm “ ALt 10 dB SWT 2.5 ms 19.070512821 MHz
off$et 14]5 dB oBW 17.884614385 MHz
Markgr 1 [T1]|]
Loo S
T1 2.525544872 GHz
D1 13.3|dBm F2remp [T LTI Of
Tl s A und, Ad a1 T &)

N
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[0 TI-75 aBm
{ Temp 2 [T1 ogwW]

o

92 dBm
2.543974359 GHz
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o

~-60

-70,

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 08:43:12

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.10 dB

Ref 29 dBm “Att 10 dB SWT 2.5 ms 19.070512821 MHz

Offset 1415 dB OBW 17.948717949 MHz
Markgr 1 [T1]|]
F20 +3— e
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EACLLL S Eo SLE L A4S §
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Date: 27.JAN.2019 08:41:49
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard
FCC §2.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 25~26 C
Relative Humidity: 52~54 %
ATM Pressure: 101.0 kPa

The testing was performed byTracy Hu from 2019-01-24 to 2019-01-27.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.30 dBm
Ref 37 dBm “ ALt 20 dB SWT 100 ms 356.106410256 MHz
off$et 14]5 dB "
=30
oo
LVL
[ \
O
=10
D1 -13 ¢Bm
= -20
=30
: Fundamental test
I WY GOV AU RTP N T Sorcrn A b hghtberitk k), bk
- - S e - 4
=50
= -60:
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 24.JAN.2019 21:18:12

1 GHz - 10 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -25.11 dBm

Ref 15 dBm “Att 20 dB SWT 55 ms 1.663461538 GHz

offfet 14]5 dB "
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Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 24.JAN.2019 21:20:53

FCC Part 27, FCC Part 22H/24E Page 69 of 161
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30 MHz - 1 GHz (WCDMA Mode)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.60 dBm
Ref 35 dBm ALt 20 dB SWT 100 ms 549.198717949 MHz
off$et 14]5 dB "
30
[ A
B 20
MAXH
LvL
F10 ‘K\\\
0
=10
D1 -13 ¢iBm
[--20 J 3DB
=30
. j \ Fundamental test
E_s0 -
WMWWMWMMWMWJ ST Y
=50
=60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 24.JAN.2019 22:04:52

1 GHz - 10 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -33.25 dBm

Ref 10 dBm “Att 10 dB SWT 55 ms 2.500000000 GHz

10 Offget 14]5 dB

=y
T
=

vAXH IR

D1 -13 ¢iBm

~-20
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Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 24.JAN.2019 22:05:57
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

PCS Band (Part 24E)

10

dBm

30 MHz — 1 GHz (GSM Mode)

*Att

10 dB

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -39.28 dBm
SWT 100 ms 505.673076923 MHz

10

OFF:

et 14

5 dB

I

~-10

LvVL

D1 -13

Bm

~-20

~-30

Start 30 MHz

Date: 24.JAN.2019 21:24:51

35

dBm

97 MHz/ Stop 1 GHz

1 GHz - 2 GHz (GSM Mode)

*Att

20 dB

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.51 dBm
SWT 2.5 ms 1.548076923 GHz

OFF:

et 14

5 dB

!

LvVL

o
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Bm

~-20

“i 308

fnaad g

~-60

Start 1 GHz

Date: 24.JAN.2019 21:24:14

100 MHz/ Stop 2 GHz

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ190123005-00D

®

MAXH

Date:

Date:

2 GHz - 20 GHz (GSM Mode)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.76 dBm
Ref 15 dBm “Att 10 dB SWT 105 ms 17.230769231 GHz
offfet 145 dB "
10
[ A]
o
LVL
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D1 -13 ¢iBm
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40 T 30B
RNl st oo WV b ,ulmmwww,ﬂm
I L v
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30 MHz - 1 GHz (WCDMA Mode)
“RBW 100 kHz Marker 1 [T1 1]
“VBW 300 kHz -60.54 dBm
Ref 10 dBm “Att 10 dB SWT 100 ms 305.144230769 MHz
10 Offfet 14[5 dB
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WWWM A AL At ALt i s i A A AN
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

®

=
)

Date:

=
)

oS |

Date:

1 GHz - 2 GHz (WCDMA Mode)

“RBW 1 MHz
“VBW 3 MHz

Ref 33 dBm *Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]
-35.54 dBm
1.857371795 GHz

1

L3o—Offset 14]5 dB

o

|
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1
I
sl iy st bk st I

ot

Start 1 GHz 100 MHz/

24.JAN.2019 21:59:00

Stop 2 GHz

2 GHz - 20 GHz (WCDMA Mode)

“RBW 1 MHz
“VBW 3 MHz

Ref 10 dBm *Att 10 dB SWT 50 ms

Marker 1 [T1 ]
-52.78 dBm
18.012820513 GHz

10 Offget 14]5 dB

I

D1 -13 ¢iBm

~-30
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~-50

~-60

~-70

-90

Start 12 GHz 800 MHz/

24.JAN.2019 21:58:23

Stop 20 GHz

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

AWS Band (Part 27)

Date:

Date:

30 MHz — 1 GHz (GSM Mode)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 KkHz -61.15 dBm
Ref 10 dBm “Att 10 dB SWT 100 ms 640.913461538 MHz
10 Offfet 14|5 dB
Lo LA
F-10 v
D1 -13 diBm bk
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1
F--60 v
A AP A DA oot s, TPITRYVLT WU AR FRRONINY SVVI .Y PYRVITON
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Start 30 MHz 97 MHz/ Stop 1 GHz
24 _JAN_2019 22:03:51
1 GHz - 2 GHz (GSM Mode)
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.98 dBm
Ref 33 dBm “Att 20 dB SWT 2.5 ms 1.709935897 GHz
[ 30—Offget 14]5 dB |
20 4
Lo LVL
o
F-10
D1 -13 ¢iBm
F-20
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-30 - } \
[0 l h A
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Start 1 GHz 100 MHz/ Stop 2 GHz

24_.JAN.2019 22:00:44

Fundamental test
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2 GHz - 20 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.24 dBm

Ref 10 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

10 Offget 14]5 dB

o

MAXH

~-10

D1 -13 d¢Bm

3DB

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 24.JAN.2019 22:03:09

LTE Band 2:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -57.99 dBm

Ref 15 dBm *Att 10 dB SWT 100 ms 274.054487179 MHz

off$et 14]5 dB "

=
)

o

B

D1 -13 ¢iBm

AR A A A ] Ty AV

~-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 12:40:11
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1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.45 dBm

Ref 25 dBm *Att 10 dB SWT 2.5 ms 1.855769231 GHz

off$et 14]5 dB "

>
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T
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I
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~-20

~-30

Fundamental test
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Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JAN.2019 12:47:27

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.69 dBm
Ref 15 dBm “Att 10 dB SWT 105 ms 3.759615385 GHz
off$et 14]5 dB "
=10
[ A
o
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=10
D1 -13 ¢Bm
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=30
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Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 27.JAN.2019 12:42:29
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -59.55 dBm
Ref 15 dBm “Att 10 dB SWT 100 ms 197.884615385 MHz
off$et 14]5 dB "
=10
o
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=10
D1 -13 ¢Bm
=-20
=30
[[-40 308
=50
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L Y
R T A G AT AT AT oo o A RN A NI
=70
~-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 12:40:34

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.75 dBm
Ref 25 dBm *Att 10 dB SWT 2.5 ms 1.907051282 GHz
off$et 14]5 dB "
=20
[1o
LVL
O
=10
D1 -13 ¢iBm
=20
; Fundamental test
L_30 308
/ A
Lo !
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47 .49 dBm
Ref 15 dBm *Att 10 dB SWT 105 ms 3.759615385 GHz
offfet 145 dB "
F10
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -59.38 dBm
Ref 15 dBm “Att 10 dB SWT 100 ms 856.987179487 MHz
offfet 145 dB "
F10
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D1 -13 ¢iBm
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- -40 3DB
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1 GHz - 2 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.25 dBm
Ref 25 dBm *Att 10 dB SWT 2.5 ms 1.959935897 GHz
off$et 14]5 dB "
=20
EN
"\
LVL
O
=10
D1 -13 ¢iBm J’ l\
=20 Mﬂ
-30 ] 3DB
s Fundamental test
L _a0 T
L . | ﬂ
AR RTINS T -AIWMlM\A.MMwWJMJ T
=60
=70
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 27.JAN.2019 12:46:11

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.46 dBm
Ref 15 dBm *Att 10 dB SWT 105 ms 3.759615385 GHz
off$et 14]5 dB "
=10
o
LVL
=10
D1 -13 ¢Bm
= -20
=30
-40: 3DB
=50
WWWWWWWWMWW
= -60:
=70
=80

Start 2 GHz

Date: 27.JAN.2019 12:43:29

1.8 GHz/ Stop 20 GHz
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -59.17 dBm
Ref 15 dBm *Att 10 dB SWT 100 ms 204.102564103 MHz
offfet 145 dB "
F10
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F-10
D1 -13 d¢Bm
F-20
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- -40 3DB
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 12:40:59

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.25 dBm
Ref 25 dBm “Att 10 dB SWT 2.5 ms 1.959935897 GHz
off$et 14]5 dB "
=20
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O
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D1 -13 ¢iBm J’ ‘\
=20 W
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L T
-40 n Fundamental test
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2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.46 dBm
Ref 15 dBm *Att 10 dB SWT 105 ms 3.759615385 GHz
offfet 145 dB "
10
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f-10:
D1 -13 d¢Bm
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F--30:
[[-40 308
F--50:
» IV FURU T YT LR RO VS WL VVVE NPY RO WV TV (YRTISTY S TRV TN
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Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 27.JAN.2019 12:43:29
30 MHz - 1 GHz (15.0 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -58.41 dBm
Ref 15 dBm *Att 10 dB SWT 100 ms 572.516025641 MHz
offfet 145 dB "
10
Fo
LVL
f--10:
D1 -13 d¢Bm
20
F--30:
[[-40 308
F--50:
1
50 TS N - TR . A P— | "
-70
I--80:
Start 30 MHz 97 MHz/ Stop 1 GHz
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HE
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=

Date:
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)

>
<
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Date:

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.45 dBm
Ref 25 dBm “Att 10 dB SWT 2.5 ms 1.959935897 GHz
off$et 14]5 dB "
=20
=10
Y
LVL
O
=10
D1 -13 ¢iBm }
=20
3DB

<

| \}
TN FYSTOOPY) TEPYIRS POy TR RPRURNY) WA on ATV O O T

~-60

=-70

Start 1 GHz 100 MHz/ Stop 2 GHz

27.JAN.2019 12:45:02

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -51.84 dBm
Ref 15 dBm *Att 10 dB SWT 105 ms 14.980769231 GHz

off$et 14]5 dB "

o

~-10

D1 -13 ¢iBm

~-20

~-30

=-70

~-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

27.JAN.2019 12:43:45

Fundamental test
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Report No
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=

Date:
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Date:

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -59.14 dBm

Ref 15 dBm “Att 10 dB SWT 100 ms 306.698717949 MHz

off$et 14]5 dB "
=10
0
=10

D1 -13 ¢Bm
=-20
=30
F-40
=50
1

46!
Mmummmmmw NPV PP KW T UYOY MNP TR [PV
=70
~-80
Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 12:41:30

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.34 dBm
Ref 25 dBm “Att 10 dB SWT 2.5 ms 1.955128205 GHz
off$et 14]5 dB "
=20
=10
Lo A8
=10
D1 -13 ¢iBm \i
=20
=30

| |

e

- Il

Start 1 GHz 100 MHz/ Stop 2 GHz

27.JAN.2019 12:44:39

Fundamental test
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Report No

.- RSZ190123005-00D

HE
)

>
<
=

Date:

LTE Band 5:

@

HE
)

>
<
=

Date:

2 GHz -20 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.92 dBm
Ref 15 dBm “Att 10 dB SWT 105 ms 18.528846154 GHz
off$et 14]5 dB "
10
[ A]
o
LVL
F-10
D1 -13 ¢Bm
F-20
F-30
F-40 s
1
o o Lo ]
TRITROUT TN RO LT W Vel T IPYWEN PN et
k-60
F-70
F-80
Start 2 GHz 1.8 GHz/ Stop 20 GHz

27.JAN.2019 12:44:17

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.76 dBm
Ref 25 dBm *Att 10 dB SWT 100 ms 883.413461538 MHz

off$et 14]5 dB "
=20

L(\ [A]
k10

o

D1 -13 ¢iBm

~-20

<

Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 12:23:23

Fundamental test
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1 GHz - 10 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -28.27 dBm
Ref 15 dBm “Att 10 dB SWT 55 ms 1.663461538 GHz
off$et 14]5 dB "
=10
[ A
o
MAXH
LVL
=10
D1 -13 ¢Bm
=-20
1
=30
-40

=-70

~-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.JAN.2019 12:24:05

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -51.33 dBm

Ref 20 dBm *Att 10 dB SWT 100 ms 883.413461538 MHz

20 Offget 14]5 dB

10
1 PH]
vAxH R LVL
F-10
D1 -13 d¢Bm
20
k-30 ’ Fundamental test
DB
-40

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 12:22:45
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Report No.: RSZ190123005-00D
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Date:
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Date:

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -32.95 dBm
Ref 15 dBm “Att 10 dB SWT 55 ms 1.663461538 GHz

off$et 14]5 dB "
=10
0
LVL
=10
D1 -13 ¢Bm
=-20
I 30—a
F-40 DB
=50
g e d W LWWWWWMWN
= -60:
=70
~-80
Start 1 GHz 900 MHz/ Stop 10 GHz
27.JAN.2019 12:24:24
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -50.10 dBm
Ref 20 dBm “Att 10 dB SWT 100 ms 883.413461538 MHz

20 Offget 14]5 dB

Lio “

L, AN ‘,

D1 -13 ¢iBm

: T
|

=

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

27.JAN.2019 12:22:27

Fundamental test
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1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.46 dBm
Ref 15 dBm “Att 10 dB SWT 55 ms 1.663461538 GHz
off$et 14[5 dB "
10
o
MAXH
LVL
--10:
D1 -13 ¢iBm
- -20:
--30 T
-—40 DB

50
,\uwwwm ;\l AP 1Y TIOY AP A RVRIT V'Y I YT I (YRR T VRS

—-70

—-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.JAN.2019 12:24:47

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.36 dBm

Ref 20 dBm “Att 10 dB SWT 100 ms 878.750000000 MHz

20 Offfet 14]5 dB

Lio
AN
IMAXH

0

LVL
=10
D1 -13 ¢Bm
=20
=30
/ “\‘ - Fundamental test
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 12:21:56
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1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.69 dBm

Ref 15 dBm *Att 10 dB SWT 55 ms 1.663461538 GHz

off$et 14]5 dB "

LA

o

=
)

~-10

D1 -13 ¢iBm

~-20

~-30

=-70

~-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 27.JAN.2019 12:25:51

LTE Band 7:
30 MHz - 1 GHz (5.0 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.64 dBm
Ref 15 dBm “Att 10 dB SWT 100 ms 221.201923077 MHz
off$et 14]5 dB "
10
LA
1 Py
VAXH
LvL
F-10
F-20
D1 -25 @Bm
-30
[ -40 DB
k-50
TR e ft e Y Nt § 9 S k
F-70
F--80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 12:18:18
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1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.24 dBm
Ref 29 dBm “Att 10 dB SWT 5 ms 2.653990385 GHz
off§et 14]5 dB
L A
20 ‘r -
MAXH [T
LVL
O
=10
=20
D1 -25 ¢Bm
3DB
F-s0 Fundamental test
1
-a0 L
WA gl ligsin L M p i b A A Ao L L e O e
= -60:
[-70
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.JAN.2019 12:15:17

3.0 GHz - 26 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.72 dBm

Ref 15 dBm *Att 10 dB SWT 135 ms 25.004807692 GHz

off$et 14]5 dB "
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Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 27.JAN.2019 12:17:37
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Report No
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Date:
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Date:

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.64 dBm
Ref 15 dBm “Att 10 dB SWT 100 ms 221.201923077 MHz
off$et 14]5 dB "
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0
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oS g ywna ENCIVERVAN L TRy it
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Start 30 MHz 97 MHz/ Stop 1 GHz
27.JAN.2019 12:18:18
1 GHz - 3 GHz (10.0 MHz, Middle Channel)
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.30 dBm
Ref 29 dBm “Att 10 dB SWT 5 ms 2.653990385 GHz
off$et 14]5 dB
20

I

.. |
l
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D1 -25 ¢iBm

Start 1 GHz 200 MHz/ Stop 3 GHz

27.JAN.2019 12:14:48

Fundamental test
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®
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Date:

=
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Date:

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.54 dBm
Ref 15 dBm “Att 10 dB SWT 135 ms 24.820512821 GHz
off$et 14]5 dB "
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Start 3 GHz 2.3 GHz/ Stop 26 GHz

27.JAN.2019 12:17:18

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -30.31 dBm
Ref 15 dBm *Att 10 dB SWT 100 ms 218.092948718 MHz
off$et 14]5 dB "
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27.JAN.2019 12:19:02
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1 GHz - 3 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.04 dBm

Ref 29 dBm *Att 10 dB SWT 5 ms 2.653990385 GHz

Offset 14)5 dB

A

>
=
T
T
Iy
)

I

~-20

D1 -25 ¢iBm

Fundamental test
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Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.JAN.2019 12:15:39

3 GHz - 26 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -48.87 dBm
Ref 15 dBm “Att 10 dB SWT 135 ms 24.894230769 GHz
off$et 14]5 dB "
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Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 27.JAN.2019 12:17:05
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -32.52 dBm

Ref 15 dBm *Att 10 dB SWT 100 ms 219.647435897 MHz

off$et 14]5 dB "

o

HE
)

>
<
=

~-10

~-20

D1 -25 d¢Bm

~-30

~-50

=-70

~-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.JAN.2019 12:19:25

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.55 dBm
Ref 29 dBm “Att 10 dB SWT 5 ms 2.650785256 GHz
off$et 14]5 dB "
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1 Fundamental test
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3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -48.82 dBm
Ref 15 dBm “Att 10 dB SWT 135 ms 24.488782051 GHz
off$et 14]5 dB "
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed byTracy Hu on 2019-02-27.

EUT operation mode: Transmitting
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Report No.: RSZ190123005-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency RR(;:::iVlf ) Tlg::t?:) le . Cable | Antenna A:)Js;,l;te . .
OHD | apuvy | Degree | T | (avy | ey | Loss | Gain | @Bm) | oy | iy

(dB) (dBi)
GSM Mode, middle channel

149.56 33.04 38 2.5 H -64.00 | 0.26 0 -64.26 -13 51.26

149.56 31.99 59 2.2 \% -65.00 | 0.26 0 -65.26 -13 52.26

1673.20 45.72 132 1.8 H -60.6 1.30 8.90 -53.00 -13 40.00

1673.20 45.23 308 1.7 \% -60.7 1.30 8.90 -53.10 -13 40.10

WCDMA Mode, Middle channel

149.56 33.54 57 1.6 H -63.50 | 0.26 0 -63.76 -13 50.76

149.56 30.45 47 1.8 \% -66.50 | 0.26 0 -66.76 -13 53.76

1673.20 47.65 53 2.4 H -58.7 1.30 8.90 -51.10 -13 38.10

1673.20 46.03 21 2.3 \% -59.9 1.30 8.90 -52.30 -13 39.30

30 MHz ~ 20 GHz:
PCS Band (Part 24E)

Frequency Receiyer Turntable Rx Antenna Su(l;)::)ilt:teintenna Absolute FCC Part 24E

| Gy | e | "o || i | o | G | o |t |
(dB) (dBi)
GSM Mode, middle channel

149.56 33.14 108 2.3 H -63.90 | 0.26 -64.16 -13 51.16

149.56 30.22 26 13 \ -66.80 | 0.26 -67.06 -13 54.06

3760.00 45.99 137 11 H -54.0 1.50 11.80 -43.70 -13 30.70

3760.00 44.62 63 1.9 \Y -55.4 1.50 11.80 -45.10 -13 32.10

WCDMA Mode Band I1, Middle channel

149.56 33.55 133 1.2 H -63.40 | 0.26 -63.66 -13 50.66

149.56 31.84 158 1.6 \ -65.20 | 0.26 -65.46 -13 52.46

3760.00 50.36 168 1.6 H -50.0 1.50 11.80 -39.70 -13 26.70

3760.00 48.96 256 1.2 \Y -51.4 1.50 11.80 -41.10 -13 28.10

WCDMA Mode Band IV, Middle channel

149.56 33.92 180 13 H -63.10 | 0.26 -63.36 -13 50.36

149.56 30.30 148 2.4 \% -66.70 | 0.26 -66.96 -13 53.96

3465.20 49.68 103 1.1 H -50.8 1.50 12.00 -40.30 -13 27.30

3465.20 48.71 340 2.2 \Y -53.2 1.50 12.00 -42.70 -13 29.70
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Report No.: RSZ190123005-00D

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vlfn) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBi)
Band 2 Middle channel
Test frequency range:30 MHz ~ 20 GHz
149.56 33.44 32 15 H -63.60 0.26 0 -63.86 -13 50.86
149.56 31.14 16 2.0 V -65.90 0.26 0 -66.16 -13 53.16
3760.00 51.59 36 1.0 H -49.6 1.50 11.80 -39.30 -13 26.30
3760.00 48.50 131 2.3 \Y/ -52.3 1.50 11.80 -42.00 -13 29.00
Band 4 Middle channel
Test frequency range:30 MHz ~ 18 GHz
149.56 32.59 85 1.1 H -64.40 0.26 0 -64.66 -13 51.66
149.56 31.79 355 1.3 V -65.20 0.26 0 -65.46 -13 52.46
3465.00 53.46 80 2.3 H -46.9 1.50 12.00 -36.40 -13 23.40
3465.00 51.28 175 1.1 \Y/ -49.9 1.50 12.00 -39.40 -13 26.40
Band 5 Middle channel
Test frequency range:30 MHz ~ 10 GHz
149.56 33.48 35 18 H -63.50 0.26 0 -63.76 -13 50.76
149.56 30.56 29 1.1 V -66.40 0.26 0 -66.66 -13 53.66
1673.00 47.87 220 1.1 H -59.2 1.30 8.90 -51.60 -13 38.60
1673.00 45.90 57 25 V -60.6 1.30 8.90 -53.00 -13 40.00
Band 7 Middle channel
Test frequency range: 30 MHz ~ 26GHz
221.16 36.48 266 1.6 H -60.50 0.30 0 -60.80 -25 35.80
221.16 34.97 337 2.4 V -62.00 0.30 0 -62.30 -25 37.30
5070.00 46.01 8 15 H -51.9 1.60 12.10 -41.40 -25 16.40
5070.00 45.36 240 1.2 V -52.5 1.60 12.10 -42.00 -25 17.00
Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Tracy Hu on 2019-01-24 to 2019-01-27.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Cellular Band, Left Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz ~15.04 dBm
Ref 33 dBm “ ALt 20 dB *SWT 300 ms 823.974358974 MHz
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Cellular Band, Right Band Edge for GSM (GMSK) Mode
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*SWT 300 ms
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Cellular Band, Left Band Edge for EDGE Mode

®

Ref 33 dBm

* RBW
* VBW

*Att 20 dB * SWT

5 kHz
10 kHz
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Cellular Band, Right Band Edge for EDGE Mode
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: RSZ190123005-00D

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.03 dBm

Ref 29.5 dBm *Att 10 dB *SWT 200 ms 824.000000000 MHz

Offset 14)5 dB

k20 "lﬁl

X AT
/ \

D1 -13 ¢iBm ]

vAxH R

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:51:04

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.41 dBm

Ref 29.5 dBm “Att 10 dB *SWT 200 ms 849.000000000 MHz

Offgset 14)5 dB

[20 LA

/ﬂjﬂdvnuﬂurn~—4~va*‘nA«w«uwmvﬂ“”“~\\\\ LVL
Lo \\
k_#f D1 -13 ¢iBm |
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Center 849 MHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:50:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.44 dBm

Ref 29.5 dBm *Att 10 dB *SWT 200 ms 824.000000000 MHz

Offset 14)5 dB

k20 ’|

, TN |
/ \

F-10 7

D1 -13 ¢iBm
|/\J 3DB

B -
Lo

[

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:53:06

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.31 dBm

Ref 29.5 dBm “Att 10 dB *SWT 200 ms 849.000000000 MHz

Offgset 14)5 dB

[20 LA
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Lo \
V_Z D1 -13 ¢iBm \

F-40 VI A
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-70

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:53:44
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

®

2 rd
o= |

Date:

Date:

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.62 dBm
Ref 29.5 dBm *Att 10 dB *SWT 50 ms 824.000000000 MHz

Offset 14)5 dB

k20 "lﬂ

B / \

D1 -13 ¢iBm I |

- N

Center 824 MHz 1 MHz/ Span 10 MHz

24.JAN.2019 22:17:59

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.01 dBm
Ref 29.5 dBm “Att 10 dB *SWT 50 ms 849.000000000 MHz
Offgset 14)5 dB
[20 A
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o
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D1 -13 d¢iBm |

L0 JJUL. L, “‘Hllddﬂ
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24.JAN.2019 22:19:03
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -15.56 dBm
Ref 33 dBm “ ALt 20 dB *SWT 100 ms 1.850000000 GHz
[so—Offfet 14[5 dp I
l -
oo |
-

10 U\
o
[ ] |

D1 -13 ¢iBm ]
~-20

|
@Wﬂ o h

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 24.JAN.2019 20:42:32

PCS Band, Right Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -15.54 dBm

Ref 33 dBm “Att 20 dB *SWT 100 ms 1.910022436 GHz

[ 3o—Offtet 14]s dp |

20
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v
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Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 24.JAN.2019 20:43:23
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ190123005-00D

PCS Band, Left Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW -21.71 dBm
Ref 33 dBm “ ALt 20 dB *SWT 100 ms 1.849980769 GHz
[so—Offfet 14[5 dp I
=20
-

Date:

Date:

10 }f
o

F-10 ]

D1 -13 ¢iBm l

A

M

Moy

Center 1.85 GHz 200 kHz/

24.JAN.2019 21:02:41

Spal

n 2 MHz

PCS Band, Right Band Edge for EDGE Mode

*RBW 5 kHz
*VBW 10 kHz

Marker 1 [T1

1

-24.07 dBm

Ref 33 dBm “Att 20 dB *SWT 100 ms 1.910028846 GHz
Lso—offfer 14[s5 dB |
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ﬂ

Center 1.91 GHz 200 kHz/
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Span 2 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

®

2 rd
o= |

Date:

Date:

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

Ref 29.5 dBm *Att

10 dB

*RBW 100 kHz
*VBW 300 kHz
*SWT 50 ms

Marker 1 [T1 ]
-19.82 dBm

1.850000000 GHz

Offset 14)5 dB

20

-

-

o

~-10

\

D1 -13 ¢iBm

P

Center 1.85 GHz

24.JAN.2019 22:43:05

1 MHz/

Span 10 MHz

e

DB

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

*RBW 100 kHz
*VBW 300 kHz

Marker 1

[11 1
-20.29 dBm

Ref 29.5 dBm “Att 10 dB “SWT 50 ms 1.910000000 GHz
Offset 145 dB

20

1o M R s

”\\

D1 -13 ¢iBm

Center 1.91 GHz

24_.JAN.2019 22:42:33
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Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

®

2 rd
o= |

Date:

Date:

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-20.11 dBm

Ref 29.5 dBm “ ALt 10 dB *SWT 100 ms 1.850000000 GHz
off$et 14]5 dB ’|
k20 | A
10

. i i S N
/ \

~-10
D1 -13 ¢iBm I \

3DB

Center 1.85 GHz 1 MHz/ Span 10 MHz

24.JAN.2019 23:02:01

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

*RBW 100 kHz
*VBW 300 kHz
*SWT 100 ms

Marker 1 [T1 ]
-20.57 dBm
1.910000000 GHz

Ref 29.5 dBm “Att 10 dB

Offgset 14)5 dB
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Center 1.91 GHz 1 MHz/ Span 10 MHz

24_.JAN.2019 23:02:43
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.15 dBm
Ref 29.5 dBm “ ALt 10 dB *SWT 50 ms 1.850000000 GHz
off$et 14]5 dB ’|
k20 | A
1 RV
MAXH PP sl

. i S
/ \

D1 -13 ¢iBm I

~-30

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:37:54

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.93 dBm

Ref 29.5 dBm “Att 10 dB *SWT 50 ms 1.910128205 GHz

Offgset 14)5 dB

[20
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Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:39:03
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

®

vAxH R

Date:

Date:

AWS Band, Left Band Edge for WCDMA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -15.30 dBm
Ref 29.5 dBm *Att 10 dB *SWT 300 ms 1.710000000 GHz

Offset 14)5 dB

k20 "lﬂ

’ AN
[ \

D1 -13 ¢iBm \

Center 1.71 GHz 1 MHz/ Span 10 MHz

24.JAN.2019 22:48:34

AWS Band, Right Band Edge for WCDMA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.76 dBm
Ref 29.5 dBm “Att 10 dB *SWT 300 ms 1.755000000 GHz
Offgset 14)5 dB
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/MMMWWJ\\ LvL
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~-60
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Center 1.755 GHz 1 MHz/ Span 10 MHz

24.JAN.2019 22:49:12
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

AWS Band, Left Band Edge for HSDPA (16QAM) Mode

®

Ref 29.5 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz
10 dB *SWT 100 ms

Marker 1 [T1 ]
-16.93 dBm
1.709727564 GHz

Offset 14)5 dB

Ve

20
Y
Lio
o
~-10
D1 -13 ¢iBm
~-20

Center 1.71 GHz

Date: 24.JAN.2019 22:59:36

1 MHz/

Span 10 MHz

AWS Band, Right Band Edge for HSDPA (16QAM) Mode

Ref 29.5 dBm

“Att

*RBW 100 kHz
*VBW 300 kHz
10 dB “*SWT 100 ms

Marker 1 [T1 ]
-20.27 dBm
1.755000000 GHz

Offgset 14)5 dB
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o
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Center 1.755 GHz

Date: 24.JAN.2019 23:00:38
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

AWS Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -15.25 dBm

Ref 29.5 dBm *Att 10 dB *SWT 50 ms 1.710000000 GHz

Offset 14)5 dB

k20 "lﬁl

Y
k10 SV ——

. / \

~-10 \
D1 -13 ¢iBm

3DB

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:30:53

AWS Band, Right Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.47 dBm

Ref 29.5 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz

Offgset 14)5 dB

[20 LA

F10 / A . X “%\\ LVL
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k_ﬁ D1 -13 d¢iBm \
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Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 24.JAN.2019 22:31:26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ190123005-00D

Band 2:

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Ref 29 dBm

“Att

10 dB

*RBW 30 kHz
*VBW 100 kHz
“SWT 50 ms

Marker 1 [T1 ]
-15.83 dBm
1.849991026 GHz
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Center 1.85 GHz
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280 kHz/

Span 2.8 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
-19.09 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.910080769 GHz

Offset 1415 dB
20
NI VYT RPN LY Vo BV 1}

/'\Jv' W o \\
V:IZ \

D1 -13 d¢Bm L
1

-20 Sewny
I M\%
-a0
~-50
~-60
[-70
Center 1.91 GHz 280 kHz/ Span 2.8 MHz

27.JAN.2019 10:49:54
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

®

Ref 29 dBm

*Att

10 dB

*RBW 30 kHz
*VBW 100 kHz
*SWT 50 ms

Marker 1 [T1 ]
-17.46 dBm
1.849802564 GHz
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Center 1.85 GHz

Date: 27.JAN.2019 10:48:38

280 kHz/

Span 2.8 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-19.29 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.910008974 GHz
Offset 1415 dB
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Date: 27.JAN.2019 10:50:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -27.21 dBm
Ref 29 dBm “Att 10 dB “SWT 50 ms 1.850000000 GHz
offfet 145 dB "
20
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Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 10:46:51

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.31 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.910221154 GHz

Offgset 14)5 dB
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T
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Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 10:45:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -28.49 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.850000000 GHz
off$et 14]5 dB "
|20
-
10

BT
B |

~-10

D1 -13 ¢iBm / \1
~-20

3DB

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 10:47:11

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.55 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.910326923 GHz

Offgset 14)5 dB
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D1 -13 ¢iBm
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Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 10:45:25
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.13 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.850000000 GHz

20 "lﬁl

1 RulS

e /MWWMV.W%M:\ Lvi
i | \
[ D1 -13 ¢Bm , l
| \

T

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 10:42:27

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.22 dBm
Ref 29 dBm “Att 10 dB *SWT 50 ms 1.910000000 GHz
Offset 1415 dB
20
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Date: 27.JAN.2019 10:43:38
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.58 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.849967949 GHz

20 "lﬂ

1 R
[ ’I'NMMWWUJMW\ w
o

D1 -13 ¢iBm 11

3DB
1,mewm”

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 10:42:51

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.03 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.910000000 GHz

Offgset 14)5 dB
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ol g oy nubah»»un&\
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!—20

R =

F-40

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 10:44:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D
QPSK (10.0 MHz, FULL RB) - Left Band Edge
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.80 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.849743590 GHz
off$et 14]5 dB "
k20 | Al
*
[MAXH ISETY .
B /{WM"\WW«\A iy vw‘\\ ”
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[ s I \1 3DB
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Center 1.85 GHz 2 MHz/

27.JAN.2019 10:41:32

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz

Marker 1
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—-27.85 dBm

LvL

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.910512821 GHz
Offset 1415 dB
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Center 1.91 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 10:39:42
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -31.76 dBm
Ref 29 dBm *Att 10 dB *SWT 50 ms 1.850000000 GHz
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D1 -13 ¢iBm

L, [ e e
|
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—1 |

3DB

Center 1.85 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 10:41:09

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -29.64 dBm
Ref 29 dBm ALt 10 dB *SWT 50 ms 1.910096154 GHz
offfet 14]5 dB
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Center 1.91 GHz 2 MHz/ Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ190123005-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz
*VBW 500 kHz

Marker 1 [T1

1

-28.73 dBm

Ref 29 dBm “Att 10 dB “SWT 50 ms 1.849679487 GHz
off$et 14]5 dB "
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Date: 27.JAN.2019 10:35:24
.
QPSK (15.0 MHz, FULL RB) - Right Band Edge
® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.46 dBm
Ref 29 dBm “Att 10 dB “SWT 50 ms 1.910384615 GHz
offlet 14]5 dB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -32.09 dBm
Ref 29 dBm *Att 10 dB *SWT 50 ms 1.849583333 GHz
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16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.49 dBm
Ref 29 dBm ALt 10 dB *SWT 50 ms 1.910336538 GHz
Offset 1415 dB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No
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Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -33.39 dBm
Ref 29 dBm “Att 10 dB “SWT 50 ms 1.849871795 GHz
offfet 145 dB "
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QPSK (20.0 MHz, FULL RB) - Right Band Edge
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]120
1
Y DB
-30 s v
‘N\q
~-50
~-60
[ -70
Center 1.91 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 10:31:50
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz
*VBW 500 kHz

Marker 1

[t1 1]
-36.12 dBm

e

\ 3DB

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.850000000 GHz

Offset 145 dB
20
10

ALA M, A, L/ AV
Lo [~ |
[ ’/ \\
D1 -13 ¢iBm ‘ (
~-20 /
~-30
b Jluftar-b]

-40 WMW
~-50
~-60
[ -70
Center 1.85 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 10:34:06

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz
*VBW 500 kHz

Ref 29 dBm “Att 10 dB “*SWT 50 ms

Marker 1 [T1 ]
-29.98 dBm

1.910192308 GHz

Offgset 14)5 dB

LvL

D1 -13 ¢iBm

[ M i i e
\
\

I

-30 N

F-40

N

Center 1.91 GHz 4 MHz/

27.JAN.2019 10:33:22

Span 40 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

Band 4:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.32 dBm
Ref 29 dBm “Att 10 dB *SWT 100 ms 1.709977564 GHz

Offgset 14]5 dB

k20 ’|

[ vy Munmu\ "
=0
L_10 J \4

L D1 -13 d¢Bm i M.]‘N}“i/ \\h
- WWWN

~-50

~-60

-70

Center 1.71 GHz 280 kHz/ Span 2.8 MHz

27.JAN.2019 09:59:51

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.45 dBm
Ref 29 dBm *Att 10 dB *SWT 100 ms 1.755000000 GHz
Offset 14)5 dB
[20

/ D1 -13 ¢iBm \
=~20 \‘

Center 1.755 GHz 280 kHz/ Span 2.8 MHz

27.JAN.2019 10:01:10

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

®

2 rd

Date:

Date:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.51 dBm
Ref 29 dBm *Att 10 dB *SWT 100 ms 1.709923718 GHz

20 "lﬂ

X i 0
/ \

F-10
D1 -13 {iBm i \
1 M\y
k-20 "

3DB

Center 1.71 GHz 280 kHz/ Span 2.8 MHz

27.JAN.2019 09:59:26

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.58 dBm
Ref 29 dBm ALt 10 dB *SWT 100 ms 1.755004487 GHz
Offset 145 dB
[-20

D1 -13 ¢iBm \
// \\-

F-40

Center 1.755 GHz 280 kHz/ Span 2.8 MHz

27.JAN.2019 10:01:55

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp.

(Shenzhen)

Report No

.- RSZ190123005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

®

*RBW 30 kHz

Marker 1

[t1 1]

“VBW 100 kHz -18.64 dBm
Ref 29 dBm “Att 10 dB “SWT 50 ms 1.709884615 GHz
off$et 14]5 dB "
20
.
10
(V\wuwma.mui«mm»ww\ o
i } \
F-10 i I
D1 -13 ¢iBm
1
= NJW’\NWU\}’ W'W‘J
3DB
k-40
F-50
F--60
[-70
Center 1.71 GHz 600 kHz/ Span 6 MHz
Date: 27.JAN.2019 10:06:22
.
QPSK (3.0 MHz, FULL RB) - Right Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.45 dBm
Ref 29 dBm “Att 10 dB “SWT 50 ms 1.755000000 GHz
offlet 14]5 dB
20
1 RM
MAXH JEET
WMWWM L
F{10 l
D1 -13 ¢iBm \
7[20 k
F-30 g o o o8
F-40
F-50
F--60
[-70
Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 10:05:16

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.33 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.710000000 GHz
off$et 14]5 dB "
|20
10
/\.V\AWW‘ MMVUMJ\N\L“ A v
i , \
=10 ] l
D1 -13 ¢iBm } \
=20

AT

3DB

Center 1.71 GHz 600 kHz/

27.JAN.2019 10:06:56

Span 6 MHz

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz
*VBW 100 kHz

Marker 1

[11 1
-25.75 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755000000 GHz
Offset 1415 dB

20
10

WW‘{M}‘JM | WWW o
110 \]

D1 -13 ¢iBm K
*/—20

DB

L0 Ay
F--40:
~-50
~-60
[ -70
Center 1.755 GHz 600 kHz/ Span 6 MHz

27.JAN.2019 10:04:29

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190123005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.06 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.710000000 GHz

20 "lﬁl

k1o (WWWWM‘MW\ LvL
Fo

-10 T T
D1 -13 ¢iBm
J

3DB

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 10:11:06

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.19 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755705128 GHz

Offgset 14)5 dB

kj}hwmhMUﬂUquuwa&MkdﬂhwﬁbWAkuuw\ LvL
L. |
D1 -13 ¢iBm \

F-40

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 10:12:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

®

MAXH

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.41 dBm
Ref 29 dBm *Att 10 dB *SWT 50 ms 1.710000000 GHz

20 "lﬂ

A ARAM A MAGHHA A A kV\/LN\ LVL
i ( \
~-10

D1 -13 ¢iBm I |

M
P MMW 308

Center 1.71 GHz 1 MHz/ Span 10 MHz

27.JAN.2019 10:09:11

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -21.46 dBm
Ref 29 dBm ALt 10 dB *SWT 50 ms 1.755000000 GHz

Offset 145 dB
[-20
10
WW&MW”\N"\ LvL

Lo \

D1 -13 ¢iBm \
]—20

- Mr‘du 308

F-40

Center 1.755 GHz 1 MHz/ Span 10 MHz

27.JAN.2019 10:12:47

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.69 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.709391026 GHz
off$et 14]5 dB "
|20
10
LVL
L ATV MMW
i ! \
=10 l l
D1 -13 ¢Bm l \
=20 T Vl

lLMMwuNdededhL*#ﬂ“lIﬂw 308

Center 1.71 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 10:17:30

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -24.31 dBm
Ref 29 dBm ALt 10 dB *SWT 50 ms 1.755320513 GHz

Offset 1415 dB
20
10
LVL

=410 \l

D1 -13 ¢iBm
7120 T

Lo Wm%m‘,}" 3DB
“‘kwa%h

-40

+-50

t-60

[ -70

Center 1.755 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 10:15:41

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.21 dBm

Ref 29 dBm *Att 10 dB *SWT 50 ms 1.707147436 GHz

20 ’|

1 RViS
10

- [wmwwww "
/

~-10
D1 -13 ¢iBm

- MWMW 308

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 10:16:54

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.22 dBm

Ref 29 dBm “Att 10 dB *SWT 50 ms 1.755192308 GHz

Offgset 14)5 dB

MAXH JEET

| % LVL

D1 -13 ¢iBm \
:/—20

!
§
!
!

F-40

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 10:15:12

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190123005-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

®

Ref 29 dBm

*RBW 200 kHz
*VBW 500 kHz

*Att 10 dB *SWT 50 ms

Marker 1 [T1 ]
-18.58 dBm
1.708092949 GHz

Offgset 14

5 dB

20

1 RViS
10

o

~-10
D1 -13

Bm

[ “W“WWW““\\
|

R
= S—

FYARTATS

Center 1.71 GHz

Date: 27.JAN.2019 10:26:43

3 MHz/

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Ref 29 dBm

*RBW 200 kHz
*VBW 500 kHz
“Att 10 dB “*SWT 50 ms

Marker 1 [T1 ]
-23.28 dBm
1.756826923 GHz

Offgset 14

5 dB

D1 -13

oy
|
\

Center 1.755 GHz

Date: 27.JAN.2019 10:28:23

3 MHz/

Span 30 MHz

L\

e

VL

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.75 dBm
Ref 29 dBm “ ALt 10 dB *SWT 50 ms 1.707900641 GHz
off$et 14]5 dB "
|20
10
LVL
MWMM\»\
i } \
=10 ' \
D1 -13 diBm / \

R .

j{/\,ﬂw"w o

Center 1.71 GHz 3 MHz/ Span 30 MHz

27.JAN.2019 10:27:12

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.75 dBm
Ref 29 dBm “Att 10 dB “SWT 50 ms 1.756682692 GHz
Offset 1415 dB
20
10
PR e
L*L“WvJMMmAthyMWM/\vWWw\
110 l
D1 -13 ¢iBm \
]120
1
[
[-3° et M\'\W%
Lo M\,
=50
-60
[ -70
Center 1.755 GHz 3 MHz/ Span 30 MHz

27.JAN.2019 10:28:02

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]

“VBW 500 kHz -19.06 dBm
Ref 29 dBm “ ALt 10 dB SWT 2.5 ms 1.707564103 GHz

off$et 14]5 dB "

|20
Lio Al PN I

( T A iy LVI
i ) ‘

~-10

D1 -13 ¢iBm
7 J
=-30:

Center 1.71 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 10:25:32

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.56 dBm
Ref 29 dBm “Att 10 dB SWT 2.5 ms 1.761586538 GHz
Offset 1415 dB
20
L1 Ll
WM v
110 k
D1 -13 ¢iBm g
J{zo | +
v
¢ ; “""IM A .
L 30 I
Ak
-40 g
=50
-60
[ -70
Center 1.755 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 10:23:32

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -18.93 dBm
Ref 29 dBm “ ALt 10 dB SWT 2.5 ms 1.703782051 GHz
off$et 14]5 dB "
|20
-
10 ; '\Nﬂw
M 4“ H(“ WIMLMH l\l' LVL
Lo \<
=10 l

D1 -13 ¢iBm 1)
!
i

I
A

{

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 10:25:01

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.26 dBm

Ref 29 dBm “Att 10 dB SWT 2.5 ms 1.761522436 GHz

Offgset 14)5 dB

VAXH T w MM”

LvL

il

D1 -13 ¢iBm
#20 3
ﬂW”UUtHUM&N&HE 3DF
=30

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 10:24:09

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

Band 5:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -18.61 dBm

Ref 29 dBm ALt 10 dB SWT 15 ms 823.730769231 MHz
off$et 14]5 dB "

20

K / i
/ \

D1 -13 d¢Bm rj ‘\‘\\‘1

~-20

~-50

~-60

-70

Center 824 MHz 280 kHz/ Span 2.8 MHz

27.JAN.2019 09:48:31

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.16 dBm
Ref 29 dBm *Att 10 dB SWT 15 ms 849.143589744 MHz
Offset 14)5 dB
[20

10

/ \ v
ko ‘\
k‘[: D1 -13 ¢iBm ‘\‘

Center 849 MHz 280 kHz/ Span 2.8 MHz

27.JAN.2019 09:45:12

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

16-QAM 1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.38 dBm

Ref 29 dBm *Att 10 dB SWT 15 ms 824.000000000 MHz

e
A L AV W s 12N

[vAxH TS
/ \ vt
o

[ D1 -13 giBm i \‘\w

3DB

Center 824 MHz 280 kHz/ Span 2.8 MHz

Date: 27.JAN.2019 09:57:28

16-QAM (1.4MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.69 dBm

Ref 29 dBm “Att 10 dB SWT 15 ms 849.323076923 MHz

Offgset 14)5 dB

1 Rvie MWWWMMN&MM

[vAXH ST
/ \ o
VZ£/ \\
D1 -13 diBm A

o

F-40

Center 849 MHz 280 kHz/ Span 2.8 MHz

Date: 27.JAN.2019 09:46:16

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ190123005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-25.80 dBm

Ref 29 dBm “Att 10 dB SWT 30 ms 824.000000000 MHz
off$et 14]5 dB "
|20
1 RM
vAxH .
0 MWWMW% "
i ) \
F-10
D1 -13 ¢iBm f \
F-20
DB
[ AR F
M
k-50
k--60
| -70
Center 824 MHz 600 kHz/ Span 6 MHz
Date: 27.JAN.2019 09:42:12
QPSK (3.0 MHz, FULL RB) - Right Band Edge
® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.28 dBm
Ref 29 dBm “Att 10 dB SWT 30 ms 849.000000000 MHz
off$et 14]5 dB
20
1 RM
VAXH [T
bd{hkﬂkﬂwJWﬂwhkqdkbuﬁhﬂﬁh4ﬂ$¢h1 LVL
Fi10 K

D1 -13 ¢iBm
%20 %

40 MY \‘mw
-50
-60
[-70
Center 849 MHz 600 kHz/ Span 6 MHz

Date: 27.JAN.2019 09:42:55

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.91 dBm
Ref 29 dBm *Att 10 dB SWT 30 ms 824.000000000 MHz

Offset 14)5 dB

20 "lﬂ

o

|

~-10

D1 -13 ¢iBm / \
~-20

Center 824 MHz 600 kHz/ Span 6 MHz

27.JAN.2019 09:41:20

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -28.03 dBm
Ref 29 dBm ALt 10 dB SWT 30 ms 849.000000000 MHz
Offset 145 dB
[-20

D1 -13 ¢iBm
j{ZO
3DB

Center 849 MHz 600 kHz/ Span 6 MHz

27.JAN.2019 09:43:17

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

®

2 rd

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.58 dBm
Ref 29 dBm “Att 10 dB SWT 5 ms 824.000000000 MHz
off$et 14]5 dB "
20
vt S koo Al
k10
/ \ Y
Lo /
F-10
D1 -13 ¢iBm
F-20
3DB
| 20 W# 4 MﬁMwﬁMMf S
k-40
F-50
F--60
[-70
Center 824 MHz 1 MHz/ Span 10 MHz

27.JAN.2019 09:38:38

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.95 dBm
Ref 29 dBm ALt 10 dB SWT 5 ms 849.000000000 MHz
Offset 145 dB
[-20

/A -
I 0 %%m aoe

F-40

Center 849 MHz 1 MHz/ Span 10 MHz

27.JAN.2019 09:37:26

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.61 dBm

Ref 29 dBm *Att 10 dB *SWT 20 ms 824.000000000 MHz

20 "lﬁl

2 RY
F1o /MJMJ‘«MJ\N"«WM*"W“"’W“"\“"H\ o
Lo \
1\

~-10 I
D1 -13 ¢iBm

=30 M'JHIUM b "!""""‘W#"'\VAMW 3DB

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:39:57

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -15.41 dBm

Ref 29 dBm “Att 10 dB SWT 5 ms 849.000000000 MHz

Offgset 14)5 dB

1

[ \ N
‘[10 \
if D1 -13 ¢iBm

F-40

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:36:26

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.04 dBm
Ref 29 dBm “ ALt 10 dB SWT 10 ms 824 .000000000 MHz
off$et 14]5 dB "
|20
1 RV J.\
MAXH [T ! 1oy )
/*WWWWM ‘\ Lvi
i ) \
=10 , \

D1 -13 ¢iBm / \
.jLJ 3DB
he—4t

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 09:17:46

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.15 dBm

Ref 29 dBm “Att 10 dB SWT 10 ms 849.000000000 MHz

Offgset 14)5 dB

MAXH JEETS FITNEA

D1 -13 diBm
a |
-30 ml\hwi Ja A % e

-40 ]
~-50
~-60
[ -70
Center 849 MHz 2 MHz/ Span 20 MHz

Date: 27.JAN.2019 09:24:22

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ190123005-00D

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.93 dBm
Ref 29 dBm “Att 10 dB SWT 10 ms 824.000000000 MHz
offfet 145 dB "
F20
k10
ool MMMM"W LVL
r“”‘l il
i / ‘
F-10 i i
D1 -13 ¢Bm f \1

3DB

[ TN
W”“W
L_40 4y
P
-60
-70

Center 824 MHz 2 MHz/ Span 20 MHz

27.JAN.2019 09:18:42

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Marker 1

[11 1
-24.89 dBm

29 dBm “Att 10 dB 849.000000000 MHz

Offgset 14]5

MMMW”"‘“\ e

dB

10

D1 -13

F-40

Center 849 MHz 2 MHz/ Span 20 MHz

27.JAN.2019 09:19:45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ190123005-00D

Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.46 dBm
Ref 29 dBm ALt 10 dB SWT 5 ms 2.500000000 GHz
off$et 14]5 dB "
20 | A

T OO VA T PRI PRAT RV NP WY AR

RG |
| |

LvL

D1 -13 d¢Bm

~-50

~-60

-70

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:09:55

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.46 dBm

Ref 29 dBm *Att 10 dB SWT 5 ms 2.570000000 GHz

Offset 14)5 dB

1
[ \ L
ch D1 -13 ¢iBm \

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 27.JAN.2019 09:11:47
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

®

Ref 29 dBm

*Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 5 ms

Marker 1 [T1 ]
-15.58 dBm
2.500000000 GHz

k20

1 RViS

[vAxH TS
o
F-10

D1 -13 ¢iBm

3DB

~-50

~-60

-70,

Center 2.5 GHz

Date: 27.JAN.2019 09:10:50

1 MHz/

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Ref 29 dBm

“Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 5 ms

Marker 1 [T1 ]
-17.42 dBm
2.570000000 GHz

Offgset 14)5 dB

T

VAXH [T TS | Y hlas

L

ll(}
{ D1 -13 ¢iBm

F-40

Center 2.57 GHz

Date: 27.JAN.2019 09:12:18

1 MHz/

Span 10 MHz
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

®

Ref 29 dBm

*RBW 100 kHz
*VBW 300 kHz

10 dB SWT 10 ms

Marker 1 [T1 ]

-24.30 dBm
2.500000000 GHz

20

5 dB

e

MAXH I EETe}

o

e

WY NIV

~-10

|

D1 -13

Bm

o

\

L, u..MJ

3DB

Center 2.5 GHz

Date: 27.JAN.2019 09:08:15

2 MHz/

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Ref 29 dBm

“Att

*RBW 100 kHz
*VBW 300 kHz

10 dB SWT 10 ms

Marker 1 [T1 ]

-26.39 dBm
2.571666667 GHz

Offgset 14

5 dB

MAXH JEET

=

LvL

thmw
|

\

D1 -13
f—ZO

F-40

MKM.JWM T

Center 2.57 GHz

Date: 27.JAN.2019 09:05:34

2 MHz/

Span 20 MHz
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®

2 rd

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.90 dBm
Ref 29 dBm “ ALt 10 dB SWT 10 ms 2.500000000 GHz
offfet 14]5 dB "
F20
10
FMWW%M"AW LVL
i J \
=10 J l
D1 -13 ¢iBm J &
=20
y H 3DB
% YRR
=50
=60
[-70
Center 2.5 GHz 2 MHz/ Span 20 MHz
27.JAN.2019 09:07:29

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.54 dBm
Ref 29 dBm ALt 10 dB SWT 10 ms 2.572307692 GHz
Offset 1415 dB
20
10
AANLJMJLAwaAkmLJMUw&AJJ¢H1 LVL

D1 -13 ¢iBm
%20

Center 2.57 GHz 2 MHz/ Span 20 MHz

27.JAN.2019 09:06:20
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QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.86 dBm

Ref 29 dBm *Att 10 dB SWT 2.5 ms 2.573173077 GHz

s IO
- 1 kb A MAI A Lot b b it

LASM"AALA A" kN e v\ v
|

D1 -13 ¢iBm
J-zo L
WMMMMM\[’\«, I au A e

~-60

-70,

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 09:00:32

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.86 dBm

Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.573173077 GHz

Offgset 14)5 dB

20
1 RV | u
al sha
VAXH LSRR T nw‘_.jt;,.{r_, e “LV..,V.M\ -
HF1o0 \

D1 -13 ¢iBm
J-zo L
L e s

L_30 ‘Wh"/‘ :l'k‘/“\JL
-40
+-50
t-60
[ -70
Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 09:00:32
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.36 dBm
Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.500000000 GHz
offfet 145 dB "
F20
1 RV
F10 [ NN VRSO VS VIR P s v,,."""“‘\
LVL
i / &
F-10 ] I
D1 -13 ¢Bm
F--20
hli“”jwﬂhﬁdddij 30B
- WW ity
Mﬁ}?‘w
F--50:
I--60:
[ -70
Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 08:56:55

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.59 dBm
Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.571394231 GHz
Offget 145 dB
20
1 R
I3 10+ ]
] mmﬂiﬂmiw\ .
Llio l
D1 -13 ¢iBm \
?tzo T
3DB
Fso v"l#u*%!ﬁ' po
Ay
F--50
I--60:
[ -70
Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 27.JAN.2019 08:59:39
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®

2 rd

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.45 dBm
Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.499679487 GHz
offfet 145 dB "
F20
10 s N
rd)fhﬂv LV
i / i
F-10 T
D1 -13 ¢iBm
7 /
v|
L_20
3DB
L_30 '
F-a0—HH
-50
-60
[ -70
Center 2.5 GHz 4 MHz/ Span 40 MHz
27.JAN.2019 08:53:08

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24_70 dBm
Ref 29 dBm ALt 10 dB SWT 2.5 ms 2.572307692 GHz
Offset 145 dB
[-20
Ly .
WWWW LvL
=110 \‘
D1 -13 ¢iBm \
_ "
20 T
I
3DB
‘L-'H.w", Lk e

F-40 'Jﬂjﬂ

Center 2.57 GHz 4 MHz/ Span 40 MHz

27.JAN.2019 08:47:13
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -25.51 dBm

Ref 29 dBm *Att 10 dB SWT 2.5 ms 2.498717949 GHz

Offset 14)5 dB

20 ’|

- | |
T / L

1 RViS
10

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 08:52:27

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.69 dBm

Ref 29 dBm “Att 10 dB SWT 2.5 ms 2.571282051 GHz

Offgset 14)5 dB

MWMMWWJ\,M.\\ v
|

- D1 -13 {iBm \ L
f30 KMF?&L‘W\;A : soe

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 27.JAN.2019 08:50:05
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Tracy Hu on 2019-01-24.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.
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Report No.: RSZ190123005-00D

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error —
(Vo) (Hz) (ppm)
-30 2 0.0024 2.5
-20 2 0.0024 2.5
-10 5 0.0060 2.5
0 0 0.0000 2.5
10 3.8 3 0.0036 2.5
20 3 0.0036 2.5
30 3 0.0036 2.5
40 4 0.0048 2.5
50 1 0.0012 2.5
20 V min.= 3.5 4 0.0048 2.5
V max.= 4.35 2 0.0024 2.5
EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | P Eee |
(Voo) (Hz) (ppm)

-30 2 0.002391 25
-20 2 0.002391 2.5
-10 9 0.010758 2.5
0 4 0.004781 2.5
10 3.8 -5 -0.005977 25
20 3 0.003586 2.5
30 0.002391 2.5
40 4 0.004781 25
50 -5 -0.005977 2.5
20 V min.=3.5 -3 -0.003586 2.5
V max.= 4.35 11 0.013148 2.5
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WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error (oo
(Vnc) (Hz) (ppm)
-30 -6 -0.0072 2.5
-20 -2 -0.0024 2.5
-10 -4 -0.0048 2.5
0 -3 -0.0036 2.5
10 3.8 -5 -0.0060 2.5
20 -3 -0.0036 2.5
30 -3 -0.0036 2.5
40 -3 -0.0036 2.5
50 -3 -0.0036 2.5
V min.=3.5 -4 -0.0048 2.5
20 V max.= 4.35 -6 -0.0072 2.5
PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Vnc) (Hz) (ppm)
-30 8 0.0043 pass
-20 13 0.0069 pass
-10 10 0.0053 pass
0 12 0.0064 pass
10 3.8 11 0.0059 pass
20 12 0.0064 pass
30 11 0.0059 pass
40 15 0.0080 pass
50 10 0.0053 pass
V min.=3.5 12 0.0064 pass
20 V max.= 4.35 8 0.0043 pass
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EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | .ol Chwor .| B | Resul
(Vo) (Hz) (ppm)
-30 9 0.004787 pass
-20 -4 -0.002128 pass
-10 9 0.004787 pass
0 0.003723 pass
10 3.8 4 0.002128 pass
20 -3 -0.001596 pass
30 3 0.001596 pass
40 9 0.004787 pass
50 8 0.004255 pass
V min.= 3.5 9 0.004787 pass
20 V max.= 4.35 11 0.005851 pass
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Temperaare | Votagesuppia | TR | PR
(Hz) (ppm)
-30 5 0.0027 pass
-20 5 0.0027 pass
-10 7 0.0037 pass
0 5 0.0027 pass
10 3.8 5 0.0027 pass
20 6 0.0032 pass
30 8 0.0043 pass
40 8 0.0043 pass
50 6 0.0032 pass
V min.= 3.5 4 0.0021 pass
20 V max.= 4.35 5 0.0027 pass
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AWS Band (Part 27)

Temperature SE;:)VI(;: d FL Fu Fp Limit Fy Limit
C) (Vo) (MHz) (MHz) (MHZz) (MHz)
-30 1710.316408 | 1754.681822 | 1710.0000 | 1755.0000
-20 1710.317357 | 1754.679826 | 1710.0000 | 1755.0000
-10 1710.316683 | 1754.684339 | 1710.0000 | 1755.0000

0 1710.321596 | 1754.685494 | 1710.0000 | 1755.0000
10 3.8 1710.318126 | 1754.681734 | 1710.0000 | 1755.0000
20 1710.317257 | 1754.678845 | 1710.0000 | 1755.0000
30 1710.319775 | 1754.680324 | 1710.0000 | 1755.0000
40 1710.316536 | 1754.678819 | 1710.0000 | 1755.0000
50 1710.319102 | 1754.681403 | 1710.0000 | 1755.0000

V min=3.5 | 1710.316095 | 1754.683521 | 1710.0000 | 1755.0000
20 V max.=4.35 | 1710.321151 | 1754.679756 | 1710.0000 | 1755.0000
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LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Temperaure | Votagesuppted | RIS PR |
(Hz) (ppm)
-30 -4 -0.0021 pass
-20 -2 -0.0011 pass
-10 -3 -0.0016 pass
0 -2 -0.0011 pass
10 3.8 -3 -0.0016 pass
20 -2 -0.0011 pass
30 -1 -0.0005 pass
40 -2 -0.0011 pass
50 -2 -0.0011 pass
V min.=35 -3 -0.0016 pass
20 V max.= 4.35 -1 -0.0005 pass
Band 4:
10 MHz Bandwidth
Temperature sl;;gﬁer q Fy, Fu F_Limit | Fy Limit
(°C) Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.112206 | 1754.871797 | 1710.0000 1755.0000
-20 1710.112193 | 1754.871814 | 1710.0000 1755.0000
-10 1710.112201 | 1754.871806 | 1710.0000 1755.0000
0 1710.112184 | 1754.871816 | 1710.0000 1755.0000
10 3.8 1710.112197 | 1754.871796 | 1710.0000 1755.0000
20 1710.112179 | 1754.871795 | 1710.0000 1755.0000
30 1710.112199 | 1754.871811 | 1710.0000 1755.0000
40 1710.112203 | 1754.871802 | 1710.0000 1755.0000
50 1710.112184 | 1754.87181 1710.0000 1755.0000
20 V min.= 3.5 1710.112187 | 1754.871811 | 1710.0000 1755.0000
V max.=4.35 | 1710.112182 | 1754.871817 | 1710.0000 1755.0000
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Band 5:

Band 7:

10.0 MHz Middle Channel, f,=836.5MHz
Teml()oecr)ature Voltag(s} ::)pplied Frg}}:s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)
-30 -6 -0.0072 2.5
-20 -4 -0.0048 2.5
-10 -1 -0.0012 2.5
0 -4 -0.0048 2.5
10 3.8 -3 -0.0036 2.5
20 -3 -0.0036 2.5
30 -3 -0.0036 2.5
40 -3 -0.0036 2.5
50 -4 -0.0048 2.5
V min.= 3.5 -1 -0.0012 25
20 V max.= 4.35 -3 -0.0036 2.5
10 MHz Bandwidth
Power A Ao
o | s ol | o | o | o
(Vnc)
-30 2500.144257 | 2569.85568 2500 2570
-20 2500.144231 | 2569.855671 2500 2570
-10 2500.144250 | 2569.855678 2500 2570
0 2500.144247 | 2569.855676 2500 2570
10 3.8 2500.144236 | 2569.85567 2500 2570
20 2500.144231 | 2569.855769 2500 2570
30 2500.144247 | 2569.855659 2500 2570
40 2500.144259 | 2569.855658 2500 2570
50 2500.144247 | 2569.85565 2500 2570
20 V min.=3.5 | 2500.144242 | 2569.85568 2500 2570
V max.= 4.35 | 2500.144258 | 2569.855671 2500 2570
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16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Temperare | Vovageswpted | RIS e |
(Hz) (ppm)
-30 -5 -0.0027 pass
-20 -2 -0.0011 pass
-10 -3 -0.0016 pass
0 -6 -0.0032 pass
10 3.8 -3 -0.0016 pass
20 -2 -0.0011 pass
30 -2 -0.0011 pass
40 -2 -0.0011 pass
50 -1 -0.0005 pass
V min.=3.5 3 0.003586 pass
20 V max.= 4.35 7 0.008368 pass
Band 4:
10 MHz Bandwidth
Temperature sﬁﬁgﬁi q Fy, Fu F_Limit | Fy Limit
C) Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.128221 | 1754.871818 | 1710.0000 1755.0000
-20 1710.128223 | 1754.871822 | 1710.0000 1755.0000
-10 1710.128214 | 1754.871796 | 1710.0000 1755.0000
0 1710.128223 | 1754.871812 | 1710.0000 1755.0000
10 3.8 1710.128210 | 1754.871817 | 1710.0000 1755.0000
20 1710.128205 | 1754.871795 | 1710.0000 1755.0000
30 1710.128246 | 1754.871814 | 1710.0000 1755.0000
40 1710.128245 | 1754.871828 | 1710.0000 1755.0000
50 1710.128237 | 1754.871830 | 1710.0000 1755.0000
20 V min.=3.5 1710.128239 | 1754.871818 | 1710.0000 1755.0000
V max.= 4.35 1710.128223| 1754.871812] 1710.0000 1755.0000
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Band 5:

Band 7:

10.0 MHz Middle Channel, f,=836.5MHz
Teml()oecr)ature Voltag(s} ::)pplied Frg}}:s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)
-30 -6 -0.0072 2.5
-20 -4 -0.0048 2.5
-10 -1 -0.0012 2.5
0 -4 -0.0048 2.5
10 3.8 -3 -0.0036 2.5
20 -3 -0.0036 2.5
30 -5 -0.0060 2.5
40 -3 -0.0036 2.5
50 -1 -0.0012 2.5
20 V min.= 3.5 -5 -0.0060 25
V max.= 4.35 -6 -0.0072 2.5
10 MHz Bandwidth
Power A Ao
o | s ol | o | o | o
(Vnc)
-30 2500.144242 | 2569.871806 2500 2570
-20 2500.144242 | 2569.871823 2500 2570
-10 2500.144239 | 2569.871817 2500 2570
0 2500.144250 | 2569.871804 2500 2570
10 3.8 2500.144243 | 2569.871801 2500 2570
20 2500.144231 | 2569.871795 2500 2570
30 2500.144259 | 2569.871824 2500 2570
40 2500.144243 | 2569.871827 2500 2570
50 2500.144249 | 2569.871808 2500 2570
20 V min.=3.5 | 2500.144259 | 2569.871813 2500 2570
V max.= 4.35 | 2500.144234 | 2569.871807 2500 2570

#hxdE* END OF REPORT *#**%*%*
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